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SPORTON LAB.

FCC RF Test Report

Report No. : FR420701G

In-Band Emissions

Test Result

TestMode Antenna | Freq(MHz) Result Limit Verdict
Ant5 5935 See test graph See test graph PASS
Ant4 5935 See test graph See test graph PASS
Ant5 5955 See test graph See test graph PASS
Ant4 5955 See test graph See test graph PASS
Ant5 6175 See test graph See test graph PASS
Ant4 6175 See test graph See test graph PASS
Ant5 6415 See test graph See test graph PASS
Ant4 6415 See test graph See test graph PASS
Ant5 6435 See test graph See test graph PASS
Ant4 6435 See test graph See test graph PASS
Ant5 6475 See test graph See test graph PASS
Ant4 6475 See test graph See test graph PASS
Ant5 6515 See test graph See test graph PASS
Ant4 6515 See test graph See test graph PASS
11A-CDD Ant5 6535 See test graph See test graph PASS
Ant4 6535 See test graph See test graph PASS
Ant5 6695 See test graph See test graph PASS
Ant4 6695 See test graph See test graph PASS
Ant5 6855 See test graph See test graph PASS
Ant4 6855 See test graph See test graph PASS
Ant5 6875 See test graph See test graph PASS
Ant4 6875 See test graph See test graph PASS
Ant5 6895 See test graph See test graph PASS
Ant4 6895 See test graph See test graph PASS
Ant5 6995 See test graph See test graph PASS
Ant4 6995 See test graph See test graph PASS
Ant5 7095 See test graph See test graph PASS
Ant4 7095 See test graph See test graph PASS
Ant5 7115 See test graph See test graph PASS
Ant4 7115 See test graph See test graph PASS
Ant5 5935 See test graph See test graph PASS
Ant4 5935 See test graph See test graph PASS
Ant5 5955 See test graph See test graph PASS
Ant4 5955 See test graph See test graph PASS
Ant5 6175 See test graph See test graph PASS
Ant4 6175 See test graph See test graph PASS
Ant5 6415 See test graph See test graph PASS
1BE20MIMO Ant4 6415 See test graph See test graph PASS
Ant5 6435 See test graph See test graph PASS
Ant4 6435 See test graph See test graph PASS
Ant5 6475 See test graph See test graph PASS
Ant4 6475 See test graph See test graph PASS
Ant5 6515 See test graph See test graph PASS
Ant4 6515 See test graph See test graph PASS
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Report No. : FR420701G

Ant5 6535 See test graph See test graph PASS
Ant4 6535 See test graph See test graph PASS
Ant5 6695 See test graph See test graph PASS
Ant4 6695 See test graph See test graph PASS
Ant5 6855 See test graph See test graph PASS
Ant4 6855 See test graph See test graph PASS
Ant5 6875 See test graph See test graph PASS
Ant4 6875 See test graph See test graph PASS
Ant5 6895 See test graph See test graph PASS
Ant4 6895 See test graph See test graph PASS
Ant5 6995 See test graph See test graph PASS
Ant4 6995 See test graph See test graph PASS
Ant5 7095 See test graph See test graph PASS
Ant4 7095 See test graph See test graph PASS
Ant5 7115 See test graph See test graph PASS
Ant4 7115 See test graph See test graph PASS
Ant5 5965 See test graph See test graph PASS
Ant4 5965 See test graph See test graph PASS
Ant5 6165 See test graph See test graph PASS
Ant4 6165 See test graph See test graph PASS
Ant5 6405 See test graph See test graph PASS
Ant4 6405 See test graph See test graph PASS
Ant5 6445 See test graph See test graph PASS
Ant4 6445 See test graph See test graph PASS
Ant5 6485 See test graph See test graph PASS
Ant4 6485 See test graph See test graph PASS
Ant5 6525 See test graph See test graph PASS
Ant4 6525 See test graph See test graph PASS
Ant5 6565 See test graph See test graph PASS
11BE4OMIMO Ant4 6565 See test graph See test graph PASS
Ant5 6685 See test graph See test graph PASS
Ant4 6685 See test graph See test graph PASS
Ant5 6845 See test graph See test graph PASS
Ant4 6845 See test graph See test graph PASS
Ant5 6885 See test graph See test graph PASS
Ant4 6885 See test graph See test graph PASS
Ant5 6925 See test graph See test graph PASS
Ant4 6925 See test graph See test graph PASS
Ant5 6965 See test graph See test graph PASS
Ant4 6965 See test graph See test graph PASS
Ant5 7085 See test graph See test graph PASS
Ant4 7085 See test graph See test graph PASS
Ant5 5985 See test graph See test graph PASS
Ant4 5985 See test graph See test graph PASS
Ant5 6145 See test graph See test graph PASS
Ant4 6145 See test graph See test graph PASS
11BESOMIMO Ant5 6385 See test graph See test graph PASS
Ant4 6385 See test graph See test graph PASS
Ant5 6465 See test graph See test graph PASS
Ant4 6465 See test graph See test graph PASS
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Ant5 6545 See test graph See test graph PASS
Ant4 6545 See test graph See test graph PASS
Ant5 6625 See test graph See test graph PASS
Ant4 6625 See test graph See test graph PASS
Ant5 6705 See test graph See test graph PASS
Ant4 6705 See test graph See test graph PASS
Ant5 6785 See test graph See test graph PASS
Ant4 6785 See test graph See test graph PASS
Ant5 6865 See test graph See test graph PASS
Ant4 6865 See test graph See test graph PASS
Ant5 6945 See test graph See test graph PASS
Ant4 6945 See test graph See test graph PASS
Ant5 7025 See test graph See test graph PASS
Ant4 7025 See test graph See test graph PASS
Ant5 6025 See test graph See test graph PASS
Ant4 6025 See test graph See test graph PASS
Ant5 6185 See test graph See test graph PASS
Ant4 6185 See test graph See test graph PASS
Ant5 6345 See test graph See test graph PASS
Ant4 6345 See test graph See test graph PASS
Ant5 6505 See test graph See test graph PASS
11BE160MIMO Ant4 6505 See test graph See test graph PASS
Ant5 6665 See test graph See test graph PASS
Ant4 6665 See test graph See test graph PASS
Ant5 6825 See test graph See test graph PASS
Ant4 6825 See test graph See test graph PASS
Ant5 6985 See test graph See test graph PASS
Ant4 6985 See test graph See test graph PASS
Ant5 6105 See test graph See test graph PASS
Ant4 6105 See test graph See test graph PASS
Ant5 6265 See test graph See test graph PASS
Ant4 6265 See test graph See test graph PASS
Ant5 6425 See test graph See test graph PASS
Ant4 6425 See test graph See test graph PASS
1BE320MIMO Ant5 6585 See test graph See test graph PASS
Ant4 6585 See test graph See test graph PASS
Ant5 6745 See test graph See test graph PASS
Ant4 6745 See test graph See test graph PASS
Ant5 6905 See test graph See test graph PASS
Ant4 6905 See test graph See test graph PASS
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Test Graphs
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Spectrum Emission Mask Standard: None

Peak Power -8.12 dBm RBW 200.000 kHz
Range Lo | Rangeu | RBW | Freguenc: | Power aAbs | PowerRel |  ALimi

-50.000 MHz -34,800 MHz 00.000 kHz 5.8967 Hz -63.74 dBm -55.61 dB -15.61 dB
-34.800 MHz -23.200 MHz 00.000 kHz 5.9002! Hz -64.12 dBm -55.99 dB -16.09 dB
-23.200 MHz -12.600 MHz 00.000 kHz 5.9223 Hz -42.86 dBm -34.74 dB -14.72 dB
-12.600 MHz | -11.600 MHz | 200.000 kHz | 5.92241 GHz | -42.63dBm | -3451dB | -14.81dB |
11.600 MHz 12,600 MHz | 200.000 kHz | 5.94760 GHz | -43.08 dBm | -15.05 dB
12.600 MHz 23.200 MHz 200.000 kHz | 5.94763 GHz | -43.09 dBm -14.95 dB
23.200 MHz 34.800 MHz 200,000 kHz 5.96980 GHz | -64.13 dBm -16.01 dB
34.800 MHz 50.000 MHz 200,000 kHz 5.97499 GHz -63.96 dBm -15.84 dB
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Spectrum Emission Mask Standard: None

Peak Power -8.59 dBm RBW 200.000 kHz
Range Lo | Rangeu | RBW | Freguenc: | Power aAbs | PowerRel |  ALimi

-50.000 MHz -34,920 MHz 00.000 kHz 5.89676 GHz -64.09 dBm -55.51 dB -15.51 dB
-34.920 MHz -23.280 MHz 00.000 kHz 5.90017 GHz -64.53 dBm -55.94 dB -16.03 dB
-23.280 MHz -12.640 MHz 00.000 kHz 5.92232 GHz -43.40 dBm -34.81 dB -14.77 dB
-12.640 MHz | -11.640 MHz | 200.000 kHz | 5.92937 GHz | -43.48dBm | -34.89dB | -14.99dB |
11.640 MHz | 12.640 MHz | 200.000 kHz | 5.04764 GHz | -44.01dBm | -35.42dB | -15.52 db
12.640 MHz 23.280 MHz 200.000 kHz | 5.94773 GHz | -43.53 dBm -34.94 dB -14.87 dB
23.280 MHz 34.920 MHz 200,000 kHz 5.96986 GHz | -64.15 dBm -55.56 dB -15.62 dB
34.920 MHz 50.000 MHz 200,000 kHz 5.97379 GHz -64.20 dBm -55.61 dBb -15.61 dB
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11A-CDD_Ant5_5955
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Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-50.000 MHz -35.160 MHz 200,000 kHz 5.91956 GHz -64.53 dBm -55.54 dB -15.54 dB
-35.160 MHz -23.440 MHz | 200,000 kHz 5.91986 GHz -64.68 dBm -55.60 dB -15.70 dB
-23.440 MHz -12,720 MHz | 200,000 kHz 5.94219 GHz -44.08 dBm -35.00 dB -15.02 dB
-12,720MHz | -11.720MHz | 200,000 kHz | 5.94229 GHz -44.44 dBm | -35.45dB -15.55dB
11.720 MHz 12,720 MHz | 200.000 kHz $.96772 GHz -43.87 dBm -34.88 dB -14.98 dB
12.720 MHz 23,440 MHz | 200.000 kHz 5.96773 GHz -43.78 dBm -34.79 dB -14.79 dB
23.440 MHz 35.160 MHz | 200,000 kHz 5.99006 GHz -64.88 dém -55.89 dB -15.99 dB
35.160 MHz 50,000 MHz | 200,000 kHz 5.99190 GHz -64.80 dBm -55.81 dB -15.81 dB
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Spectrum Emission Mask Standard: None
Peak Power -9.68 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-50.000 MHz -34.260 MHz | 200.000 kHz 5.02032 GHz -64.29 dém -54.61 dB -14.61dB
-34.260 MHz 22,840 MHz | 200.000 kHz 5.92097 GHz -64.40 dem -54.72 dB -14.96 dB
22,840 MHz 12,420 MHz | 200.000 kHz 5.94253 GHz -42.64 dBm -32.95 dB -12.91 dB
-12.420MHz | -11.420 MHz | 200.000 kHz | 5.94259 GHz -42.31d8m | -32.63dB | -12.73dB
11.420 MHz 12,420 MHz | 200.000 kHz 5.96741 GHz -42.71 dBm -33.03dB -13.13 dB
12.420 MHz 22,840 MHz | 200.000 kHz 5.96744 GHz -42.75 dBm -33.06dB -13.04 dB
22,840 MHz 34,260 MHz | 200,000 kHz 5.98915 GHz -64.53 dém -54.85 dB -14.97 db
34.260 MHz 50,000 MHz | 200,000 kHz 6.00251 GHz -63.93 dBm -54.25 dB -14.25 dB
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11A-CDD_Ant5_6175
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Spectrum Emission Mask Standard: None

Peak Power -8.17 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-50.000 MHz -34,980 MHz 200,000 kHz 6.13436 GHz -63.95 dBm -55.78 dB -15.78 dB
-34,980 MHz -23.320 MHz | 200,000 kHz 6.14004 GHz -64.40 dBm -56.23 dB -16.24 dB
-23.320 MHz -12,660 MHz 200,000 kHz 6.16227 GHz -42.41 dBm -34.24 dB -14.18 dB
-12,660 MHz | -11.660 MHz | 200,000 kHz | 6.16235 GHz -42.69 dBm | -34.52dB | -14.62dB
11.660 MHz 12,660 MHz | 200.000 kHz 6.18765 GHz -43.86 dBm -35.69dB -15.79 dB
12,660 MHz 23,320 MHz | 200.000 kHz 6.18769 GHz -43.41 dBm -35.24 dB -15.21 dB
23.320 MHz 34,980 MHz | 200,000 kHz 6.20991 GHz -64.90 dBm 56.73 dB -16.81 dB
34.980 MHz 50,000 MHz | 200,000 kHz 6.21995 GHz -64.29 dgm -56.11 dB -16.11 dB
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Spectrum Emission Mask Standard: None
Peak Power -8.27 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-50,000 MHz 34,500 MHz | 200.000 kHz 6.12776 GHz -63.56 dém -55.20 dB -15.20 dB
34,500 MHz -23,000 MHz | 200.000 kHz 6.14052 GHz -63.68 dm -55.41 dB -15.43 dB
23,000 MHz 12,500 MHz | 200.000 kHz 6.16249 GHz -42.06 dBm B -13.78 dB
-12.500MHz | -11.500 MHz | 200.000 kHz | 6.16251 GHz -41.99 dam | B|  -13.82dB
11.500 MHz 12.500 MHz | 200.000 kHz 6.18750 GHz -41.70 dBm -13.53 dB
12.500 MHz 23,000 MHz | 200.000 kHz 6.18750 GHz -41.55 dBm -13.28 dB
23.000 MHz 34,500 MHz | 200,000 kHz 6.20934 GHz -63.84 dém -15.75 dB
34.500 MHz 50,000 MHz | 200,000 kHz 6.21507 GHz -63.51 dBm -15.25 dB
™
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Spectrum

(=)

Ref Level 10.00 dBm
Count 100/100

Offset 16.02 d8

Mode Sweep

@ 1Rm View

Limit ¢heck
0 dBf==28:

-10 dBm

-20 dBm

-30 dBm

-40 dBm

-50 dBm

-60 dBm

-70 dBm

-80 dBm

CF 6.415 GHz

10001 pts Span 100.0 MHz

Spectrum Emission Mask

Peak Power -7.71dBm

Standard: None
RBW 200.000 kHz

Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-50.000 MHz -35.100 MHz | 200.000 kHz 6.37848 GHz -63.17 dém -55.47 dB -15.47 dB
-35.100 MHz 23,400 MHz | 200.000 kHz 6.37990 GHz -63.33 dém -55.63 dB -15.63 dB
23,400 MHz 12,700 MHz | 200.000 kHz 6.40221 GHz -41.81 dBm -34.10 dB -14.03 dB
-12.700MHz | -11.700 MHz | 200.000 kHz | 6.40231 GHz -42.06 ddm | -34.35dB | -14.45dB

11.700 MHz 12,700 MHz | 200.000 kHz 6.42769 GHz -43.73 dBm -36.02 dB -16.12 dB

12.700 MHz 23,400 MHz | 200.000 kHz 6.42773 GHz -43.51 dBm -35.80 dB -15.78 dB

23.400 MHz 35,100 MHz | 200,000 kHz 6.45002 GHz -63.58 dém -55.88 dB -15.96 dB

35.100 MHz 50,000 MHz | 200,000 kHz 6.45036 GHz -63.25 dBm -55.54 dB -15.54 dB
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Spectrum Emission Mask

Peak Power -8.86 dBm

Standard: None
RBW 200.000 kHz

Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-50.000 MHz -35.100 MHz | 200.000 kHz 6.37340 GHz -62.90 deém -54.04 dB -14.04 dB
-35.100 MHz 23,400 MHz | 200.000 kHz 6.38001 GHz -63.25 deém -54.39 dB -14.49 dB
23,400 MHz 12,700 MHz | 200.000 kHz 6.40223 GHz -43.62 dBm -34.75 dB -14.70 dB
-12.700MHz | -11.700 MHz | 200.000 kHz | 6.40231 GHz -43.92d8m | -35.06dB | -15.16 dB

11.700 MHz 12,700 MHz | 200.000 kHz 6.42769 GHz -43.93 dBm -35.07 dB -15.17 dB
12.700 MHz 23,400 MHz | 200.000 kHz 6.42778 GHz -43.84 dBm -34.97 dB -14.91 dB
23.400 MHz 35,100 MHz | 200,000 kHz 6.45003 GHz -63.22 dém -54.35 dB -14.43 dB
35.100 MHz 50,000 MHz | 200,000 kHz 6.45413 GHz -63.12 dBm -54.26 dB -14.26 dB
™
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11A-CDD_Ant5_6435

Spectrum A
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Spectrum Emission Mask Standard: None
Peak Power -7.59 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-50.000 MHz -34,860 MHz 200,000 kHz 6.39634 GHz -63.29 dBm -55.70 dB -15.70 dB
-34,860 MHz -23.240 MHz | 200,000 kHz 6.40024 GHz -63.46 dBm -55.86 dB -15.97 dB
-23.240 MHz -12,620 MHz | 200,000 kHz 6.42237 GHz -42.13 dBm -34.53 dB -14.53 dB
-12,620 MHz | -11.620MHz | 200,000 kHz | 6.42239 GHz -42.27 dBm | -34.68dB | -14.78dB
11.620 MHz 12,620 MHz | 200.000 kHz 6.44761 GHz -42.55 dBm -34.96 dB -15.06 dB
12,620 MHz 23.240 MHz | 200.000 kHz 6.44765 GHz -42.42 dBm -34.83dB -14.81 dB
23.240 MHz 34,860 MHz | 200,000 kHz 6.46973 GHz -63.81 dém -56.22 dB -16.36 dB
34.860 MHz 50,000 MHz | 200,000 kHz 6.47374 GHz -63.39 dBm -55.80 dB -15.80 dB
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Spectrum o
Ref Level 10.00 dBm Offset 16.14 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit ¢heck PARS
0 dBf==28:
-10 dBf
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-40 dBm - T~
-~ / \ -
50 dBm
-60 dBm
-70 dBm
-80 dBm
CF 6.435 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -8.43 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-50.000 MHz -34,800 MHz 200,000 kHz 6.39882 GHz -63.23 dBm -54.80 dB -14.80dB |
-34,800 MHz -23.200 MHz 200,000 kHz 6.40034 GHz -63.78 dBm -55.35 dB -15.49 dB
-23.200 MHz -12,600 MHz | 200,000 kHz 6.42240 GHz -43.05 dBm -34.62 dB -14.62 dB
-12,600 MHz | -11.600 MHz | 200,000 kHz | 6.42240 GHz -42.92 dBm | -34.49dB  -14.59 dB
11.600 MHz 12,600 MHz | 200.000 kHz 6.44759 GHz -42.39 dBm -33.95dB -14.25 dB
12,600 MHz 23.200 MHz | 200.000 kHz 6.44763 GHz -42.47 dBm -34.03dB -14.02 dB
23.200 MHz 34,800 MHz | 200,000 kHz 6.46974 GHz -63.91 dém -55.48 dB -15.55 dB
34.800 MHz 50,000 MHz | 200,000 kHz 6.47245 GHz -63.32 dBm -54.88 dB -14.88 dB
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11A-CDD_Ant5_6475

Spectrum
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Ref Level 10.00 dBm
Count 100/100

Offset 16.11 d8

Mode Sweep

@ 1Rm View

Limit ¢heck
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-60 dBm

-70 dBm

-80 dBm

CF 6.475 GHz

10001 pts

Span 100.0 MHz

Spectrum Emission Mask
Peak Power -7.60 dBm

Standard: None
RBW 200.000 kHz

Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-50.000 MHz -35.040 MHz | 200.000 kHz 6.43932 GHz -63.05 dém -55.44 dB -15.44 dB
-35.040 MHz 23,360 MHz | 200.000 kHz 6.43996 GHz -63.48 deém -55.87 dB -15.88 dB |
-23.360 MHz 12,680 MHz | 200.000 kHz 6.46230 GHz -42.67 dBm -35.07 dB -15.05 dB
-12,680 MHz | -11.680 MHz | 200.000 kHz | 6.46232 GHz -42.80d8m | -35.20dB | -15.30 dB

11.680 MHz 12,680 MHz | 200.000 kHz 6.48768 GHz -42.80 dBm -35.20 dB -15.30 dB
12,680 MHz 23.360 MHz | 200.000 kHz 6.48773 GHz -42.58 dBm -34.98 dB -14.95 dB
23.360 MHz 35.040 MHz | 200,000 kHz 6.50992 GHz -63.52 dém -55.92 dB -16.04 dB
35.040 MHz 50,000 MHz | 200,000 kHz 6.51659 GHz -63.35 dBm -55.75 dB -15.75 dB
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Spectrum
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Ref Level 10.00 dBm
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Offset 15.82 d8

Mode Sweep

@ 1Rm View

Limit ¢heck
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CF 6.475 GHz

10001 pts Span 100.0 MHz

Spectrum Emission Mask
Peak Power -8.86 dBm
Range Low |

Standard: None
RBW 200.000 kHz

Range Up | RBW | Frequency | PowerAbs | PowerRel | ALimit |

-50.000 MHz 33,960 MHz | 200.000 kHz 6.43715 GHz -63.63 dém -54.77 dB -14.77 dB
33,960 MHz 22,640 MHz | 200.000 kHz 6£.44121 GHz -63.82 dém -54.96 dB -15.13 dB
22,640 MHz 12,320 MHz | 200.000 kHz 6.46267 GHz -40.60 dBm -31.74 dB -11.73 dB
-12.320MHz | -11.320 MHz | 200.000 kHz | 6.46269 GHz -40.52d8m | -3166dB | -11.76 dB
11.320 MHz 12.320 MHz | 200.000 kHz 6.48732 GHz -42.00 dBm -33.14 dB -13.24 dB
12.320 MHz 22,640 MHz | 200.000 kHz 6.48748 GHz -42.06 dBm -33.20dB -13.08 dB
22,640 MHz 33,960 MHz | 200,000 kHz 6.50894 GHz -63.94 dém -55.08 dB -15.11dB
33.960 MHz 50,000 MHz | 200,000 kHz 6.50990 GHz -63.68 dBm -54.82 dB -14.82 dB
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11A-CDD_Ant5_6515

Spectrum
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Count 100/100

Ref Level 10.00 dBm

Offset 16.10d8

Mode Sweep

@ 1Rm View

Limit ¢heck
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-80 dBm

CF 6.515 GHz

10001 pts

Span 100.0 MHz

Spectrum Emission Mask
Peak Power -7.84 dBm

Standard: None

RBW 200.000 kHz

Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-50.000 MHz 34,920 MHz | 200.000 kHz 6.47508 GHz -63.31 dém -55.46 dB -15.46 dB
-34.920 MHz -23.280 MHz | 200.000 kHz 6.48008 GHz -63.57 deém -55.73 dB -15.74 dB
23,280 MHz 12,640 MHz | 200.000 kHz 6.50235 GHz -42.45 dBm -34.61 dB -14.60 dB |
-12,640MHz | -11.640 MHz | 200.000 kHz | 6.50237 GHz -42.51d8m | -34.67dB | -14.77 dB

11.640 MHz 12,640 MHz | 200.000 kHz 6.52764 GHz -42.86 dBm -35.01dB -15.11dB
12,640 MHz 23.280 MHz | 200.000 kHz 6.52772 GHz -42.65 dBm -34.80 dB -14.75 dB
23.280 MHz 34,920 MHz | 200,000 kHz 6.54992 GHz -63.78 dém -55.94 dB -15.95 dB
34.920 MHz 50,000 MHz | 200,000 kHz 6.55274 GHz -63.33 dBm -55.49 dB -15.49 dB
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Spectrum

Count 100/100

Ref Level 10.00 dBm

Offset 16.11 d8

Mode Sweep

@ 1Rm View

Limit ¢heck
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-40 dBm

-50 dBm

-60 dBm

-70 dBm

-80 dBm

CF 6.515 GHz

10001 pts

Span 100.0 MHz

Spectrum Emission Mask
Peak Power -8.33 dBm

Standard: None

RBW 200.000 kHz

Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-50.000 MHz 34,080 MHz | 200.000 kHz 6.47936 GHz -63.49 dém -55.16 dB -15.16 dB
34,080 MHz 22,720 MHz | 200.000 kHz 6.48109 GHz -63.76 dém -55.43 dB -15.60 dB |
-22.720 MHz 12,360 MHz | 200.000 kHz 6.50264 GHz -40.08 dBm -31.75 dB -11.74 dB
412,360 MHz | -11.360 MHz | 200.000 kHz | 6.50265 GHz -40.25 dam | B| -12.22dB

11.360 MHz 12.360 MHz | 200.000 kHz 6.52736 GHz -41.79 dBm -13.56 dB
12.360 MHz 22,720 MHz | 200.000 kHz 6.52740 GHz -41.52 dBm -13.16 dB
22.720 MHz 34,080 MHz | 200,000 kHz 6.54905 GHz -63.55 dém -15.26 dB
34.080 MHz 50,000 MHz | 200,000 kHz 6.54934 GHz -63.29 dBm -14.96 dB
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11A-CDD_Ant5_6535

Spectrum A

Ref Level 10.00 dBm Offset 16.13 dB Mode Sweep
Count 100/100
[® 1Rm View

Limit Gheck PAES
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CF 6.535 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -7.73 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-50.000 MHz -34,980 MHz 200,000 kHz 6.49650 GHz -63.47 dBm -55.74 dB -15.74 dB
-34,980 MHz -23.320 MHz | 200,000 kHz 6.50007 GHz -63.81 dBm -56.08 dB -16.13 dB
-23.320 MHz -12,660 MHz 200,000 kHz 6.52218 GHz -42.77 dBm -35.04 dB -14.92 dB
-12,660 MHz | -11.660 MHz | 200,000 kHz | 6.52235 GHz -42.69 dBm | -34.96dB  -15.06 dB
11.660 MHz 12,660 MHz | 200.000 kHz 6.54765 GHz -43.05 dBm -35.32dB -1542 dB
12,660 MHz 23,320 MHz | 200.000 kHz 6.54774 GHz -42.73 dBm -35.00dB -14.94 dB
23.320 MHz 34,980 MHz | 200,000 kHz 6.56960 GHz -63.55 dém -55.82 dB -16.21 dB
34.980 MHz 50,000 MHz | 200,000 kHz 6.57217 GHz -63.41 dBm -55.68 dB -15.68 dB
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Spectrum o

Ref Level 10.00 dBm Offset 16.04 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit ¢heck pApS
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-70 dBm
-80 dBm
CF 6.535 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -8.44 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-50.000 MHz -35.160 MHz | 200.000 kHz 6.49162 GHz -63.57 dém -55.13 dB -15.13 dB
-35.160 MHz 23,440 MHz | 200.000 kHz 6.50000 GHz -63.86 dém -55.42 dB -15.59 dB
-23.440 MHz 12,720 MHz | 200.000 kHz 6.52219 GHz -43.61 dBm B -15.11 dB
-12.720MHz | -11.720 MHz | 200.000 kHz | 6.52229 GHz -43.85 dam | -15.52 dB
11.720 MHz 12,720 MHz | 200.000 kHz 6.54772 GHz -43.36 dBm -15.02 dB
12.720 MHz 23,440 MHz | 200.000 kHz 6.54779 GHz -42.92 dBm -1443 dB
23.440 MHz 35.160 MHz | 200,000 kHz 6.56996 GHz -64.07 dém -15.85 dB
35.160 MHz 50,000 MHz | 200,000 kHz 6.57533 GHz -63.69 dBm -15.25 dB
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11A-CDD_Ant5_6695

Spectrum A

Ref Level 10.00 dBm Offset 15.83 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit Gheck PAES
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-80 dBm
CF 6.695 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -7.70 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-50.000 MHz -34,800 MHz 200,000 kHz 6.65840 GHz -63.23 dBm -55.52 dB -15.52 dB
-34,800 MHz -23.200 MHz 200,000 kHz 6.66026 GHz -63.61 dBm -55.91 dB -15.96 dB
-23.200 MHz -12,600 MHz | 200,000 kHz 6.68239 GHz -42.06 dBm -34.36 dB -14.35dB |
-12,600 MHz | -11.600 MHz | 200,000 kHz | 6.68241 GHz -41.79 dBm | -34.00dB  -14.19dB
11.600 MHz 12,600 MHz | 200.000 kHz 6.70758 GHz -42.59 dBm -34.88 dB -15.18 dB
12,600 MHz 23.200 MHz | 200.000 kHz 6.70761 GHz -42.76 dBm -35.06 dB -15.05 dB
23.200 MHz 34,800 MHz | 200,000 kHz 6.72963 GHz -63.38 dém -55.68 dB -15.86 dB
34.800 MHz 50,000 MHz | 200,000 kHz 6.73121 GHz -52.98 dBm -55.27 dB -15.27 dB
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Spectrum o

Ref Level 10.00 dBm  Offset 15.74 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit ¢heck pApS
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-70 dBm
-80 dBm
CF 6.695 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -8.34 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-50.000 MHz 34,440 MHz | 200.000 kHz 6.66054 GHz -63.37 dém -55.03 dB -15.03 dB
34,440 MHz 22,960 MHz | 200.000 kHz 6.66085 GHz -63.51 dem -55.17 dB -15.46 dB
22,960 MHz 12,480 MHz | 200.000 kHz 6.68252 GHz -41.29 dBm -32.95 dB -12.95 dB
-12.480MHz | -11.480 MHz | 200.000 kHz | 6.68253 GHz -41.51dem | -33.17dB | -13.27dB
11.480 MHz 12,480 MHz | 200.000 kHz 6.70748 GHz -41.65 dBm -33.31dB -1341de
12.480 MHz 22,960 MHz | 200.000 kHz 6.70751 GHz -41.76 dBm -3343dB -1341dB
22.960 MHz 34,440 MHz | 200,000 kHz 6.72939 GHz -63.59 dém -55.25 dB -15.31dB
34,440 MHz 50,000 MHz | 200,000 kHz 6.72975 GHz -63.18 dBm -54.84 dB -14.84 dB
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11A-CDD_Ant5_6855

Spectrum A

Ref Level 10.00 dBm Offset 16.19 dB Mode Sweep
Count 100/100
[® 1Rm View

Limit Gheck PAES
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CF 6.855 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -7.52 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-50.000 MHz -34,620 MHz 200,000 kHz 6.81679 GHz -63.03 dBm -55.52 dB -15.52 dB
-34,620 MHz -23.080 MHz | 200,000 kHz 6.82068 GHz -63.23 dBm -55.71dB -16.02 dB
-23.080 MHz -12,540 MHz | 200,000 kHz 6.84244 GHz -40.26 dBm -32.75dB -12.74 dB
-12540MHz | -11.540MHz | 200,000 kHz | 6.84248 GHz -40.27 dBm | -32.75dB | B
11.540 MHz 12.540 MHz | 200.000 kHz 6.86754 GHz -42.59 dBm -35.08 dB
12.540 MHz 23,080 MHz | 200.000 kHz 6.86757 GHz -42.73 dBm -35.21dB
23.080 MHz 34,620 MHz | 200,000 kHz 6.88955 GHz -63.50 dém -55.98 dB
34.620 MHz 50,000 MHz | 200,000 kHz 6.80905 GHz -52.82 dBm -55.30 dB E
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Ref Level 10.00 dBm Offset 16.21 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit ¢heck pApS
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-70 dBm
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CF 6.855 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -8.92 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-50.000 MHz 34,620 MHz | 200.000 kHz 6.81841 GHz -63.01 dém -54.00 dB -14.00 dB
-34.620 MHz -23,080 MHz | 200.000 kHz 6.82041 GHz -63.35 dem -54.42 dB -14.45 dB
23,080 MHz 12,540 MHz | 200.000 kHz 6.84241 GHz -43.04 dBm -34.12 dB -14.08 dB
-12.540MHz | -11.540 MHz | 200.000 kHz | 6.84247 GHz -42.62d8m | -33.90dB | -14.00 dB
11.540 MHz 12.540 MHz | 200.000 kHz 6.86754 GHz -42.96 dBm -34.03dB -14.13 dB
12.540 MHz 23,080 MHz | 200.000 kHz 6.86756 GHz -43.17 dBm -34.25dB -14.24 dB
23.080 MHz 34,620 MHz | 200,000 kHz 6.88952 GHz -63.56 dBm 54.63 dB -14.74 dB
34.620 MHz 50,000 MHz | 200,000 kHz 6.80337 GHz -63.03 dém -54.10 dB -14.10 dB
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Spectrum A

Ref Level 10.00 dBm Offset 16.42 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit Gheck PAES
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-80 dBm
CF 6.875 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -7.73 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-50.000 MHz -34,860 MHz 200,000 kHz 6.83457 GHz -63.00 dBm -55.27 dB -15.27 dB
-34,860 MHz -23.240 MHz | 200,000 kHz 6.84025 GHz -63.38 dBm -55.64 dB -15.76 dB
-23.240 MHz -12,620 MHz | 200,000 kHz 6.86238 GHz -41.89 dBm -34.15 dB -14.15 dB
-12,620 MHz | -11.620MHz | 200,000 kHz | 6.86239 GHz -42.03 dBm | -34.20dB  -14.39dB
11.620 MHz 12,620 MHz | 200.000 kHz 6.88762 GHz -42.95 dBm -35.21dB -15.31 dB
12,620 MHz 23.240 MHz | 200.000 kHz 6.88774 GHz -42.75 dBm -35.02dB -14.93 dB
23.240 MHz 34,860 MHz | 200,000 kHz 6.90972 GHz -62.93 dém -55.20 dB -15.35 dB
34.860 MHz 50,000 MHz | 200,000 kHz 6.91064 GHz -62.64 dBm -54.91 dB -14.91 dB
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Ref Level 10.00 dBm Offset 16.31 dB Mode Sweep
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[® 1Rm View
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CF 6.875 GHz 10001 pts Span 100.0 MHz

Spectrum Emission Mask Standard: None

Peak Power -8.12 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-50.000 MHz -34.260 MHz | 200.000 kHz 6.83336 GHz -63.04 deém 54.92 dB -14.92 dB
-34.260 MHz -22.840 MHz | 200.000 kHz 6.84096 GHz -63.34 dém 55.22 dB -15.44 dB
-22.840 MHz -12.420 MHz | 200.000 kHz 6.86257 GHz -40.52 dBm -32.40 dB -12.39 dB
-12.420MHz | -11.420MHz | 200,000 kHz | 6.86259 GHz -40.66 dBm | -3254dB 1264 B
11.420 MHz 12,420 MHz | 200.000 kHz 6.88741 GHz -41.10 d&m -32.97 dB -13.07 dB
12.420 MHz 22,840 MHz | 200.000 kHz 6.88746 GHz -40.85 dBm -32.73dB -12.70 dB
22,840 MHz 34,260 MHz | 200,000 kHz 6.90913 GHz -63.39 dém -55.27 dB -1541 dB
34.260 MHz 50,000 MHz | 200,000 kHz 6.91096 GHz -62.79 dém -54.67 dB -14.67 dB
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11A-CDD_Ant5_6895

Spectrum A

Ref Level 10.00 dBm Offset 16.56 dB Mode Sweep
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[® 1Rm View
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CF 6.895 GHz 10001 pts Span 100.0 MHz

Spectrum Emission Mask Standard: None

Peak Power -7.28 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-50.000 MHz -34,920 MHz 200,000 kHz 6.85628 GHz -62.46 dBm -55.18 dB -15.18 dB
-34,920 MHz -23.280 MHz | 200,000 kHz 6.86010 GHz -62.97 dBm -55.60 dB -15.71dB
-23.280 MHz -12,640 MHz | 200,000 kHz 6.88232 GHz -42.77 dBm -35.49 dB -15.45 dB
-12,640MHz | -11.640MHz | 200,000 kHz | 6.88237 GHz -42.47 dBm | -35.10dB -15.29dB
11.640 MHz 12,640 MHz | 200.000 kHz 6.90763 GHz -42.50 dBm -35.22dB -15.32 dB
12,640 MHz 23.280 MHz | 200.000 kHz 6.90773 GHz -42.15 dBm -34.87 dB -14.81 dB
23.280 MHz 34,920 MHz | 200,000 kHz 6.92986 GHz -62.93 dém -55.65 dB -15.71 dB
34.920 MHz 50,000 MHz | 200,000 kHz 6.93187 GHz -62.29 dgm -55.01 dB -15.01 dB
7
I ) [T
Date L2024 14:46:11

11A-CDD_Ant4_6895

Spectrum

=

Ref Level 10.00 dBm
Count 100/100

Offset 16.45 de

Mode Sweep

@ 1Rm View

Limit ¢heck

0 dBf<2e:

-10 dBm

-20 dBm

-30 dBm

-40 dBm

-50 dBm

-60 dBm

-70 dBm

-80 dBm
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10001 pts Span 100.0 MHz

Spectrum Emission Mask

Peak Power -7.66 dBm

Standard: None
RBW 200.000 kHz

Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-50.000 MHz 33,960 MHz | 200.000 kHz 6.85522 GHz -62.55 deém -54.89 dB -14.89 dB
33,960 MHz 22,640 MHz | 200.000 kHz 6.86131 GHz -62.58 dem -54.92 dB -15.20 dB |
22,640 MHz 12,320 MHz | 200.000 kHz 6.88268 GHz -39.16 dBm -31.49 dB -11.49 dB
-12.320MHz | -11.320 MHz | 200.000 kHz | 6.88269 GHz -39.34d8m | -3168dB | -11.78dB

11.320 MHz 12.320 MHz | 200.000 kHz 6.90732 GHz -41.32 dBm -33.66dB -13.76 dB
12.320 MHz 22,640 MHz | 200.000 kHz 6.90733 GHz -41.26 d8m -33.59dB -13.58 dB
22,640 MHz 33,960 MHz | 200,000 kHz 6.02882 GHz -62.72 dgm -55.06 dB -15.21 dB
33.960 MHz 50,000 MHz | 200,000 kHz 6.93036 GHz -62.58 dBm -54.92 dB -14.92 dB
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Spectrum A

Ref Level 10.00 dBm Offset 16.332 dB Mode Sweep
Count 100/100
[® 1Rm View
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-80 dBm
CF 6.995 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -7.70 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-50.000 MHz -33.960 MHz 200,000 kHz 6.94943 GHz -63.01 dBm -55.32dB -15.32dB
-33.960 MHz -22,640 MHz | 200,000 kHz 6.96119 GHz -63.29 dBm -55.60 dB -15.75 dB
22,640 MHz -12,320 MHz | 200,000 kHz 6.98265 GHz -41.68 dBm -33.99 dB -13.96 dB
-12,320MHz | -11.320MHz | 200.000 kHz | 6.98269 GHz -41.75 dBm | -34.06dB  -14.16dB
11.320 MHz 12.320 MHz | 200.000 kHz 7.00732 GHz -40.52 dBm -32.82dB -12.92 dB
12.320 MHz 22,640 MHz | 200.000 kHz 7.00738 GHz -40.36 dBm -32.66 dB -12.62 db
22,640 MHz 33,960 MHz | 200,000 kHz 7.02895 GHz -64.55 dém -56.86 dB -16.87 dB
33.960 MHz 50,000 MHz | 200,000 kHz 7.03161 GHz -64.04 dgm -56.35 dB -16.35 dB
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11A-CDD_Ant4_6995

Spectrum o

Ref Level 10.00 dBm Offset 16.40 dB Mode Sweep

Count 100/100

[® 1Rm View
Limit ¢heck PAES
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-80 dBm

CF 6.995 GHz 10001 pts Span 100.0 MHz

Spectrum Emission Mask Standard: None

Peak Power -8.31dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-50.000 MHz -33.900 MHz | 200.000 kHz 6.95000 GHz -62.77 dem -54.46 dB -14.46 dB
-33.900 MHz -22.600 MHz | 200.000 kHz 6.96114 GHz -63.23 dém 54.93 dB -14.96 dB
-22.600 MHz -12.300 MHz | 200.000 kHz 6.98269 GHz -42.08 dBm -33.78 dB -13.77 dB
-12.300MHz | -11.300 MHz |~ 200,000 kHz | 6.98271 GHz -42.35dBm | -34.04dB -14.14 0B
11.300 MHz 12.300 MHz | 200.000 kHz 7.00730 GHz -40.14 dBm -31.83dB -11.93 dB
12,300 MHz 22,600 MHz | 200.000 kHz 7.00732 GHz -40.07 dBm -31.77 dB -11.75dB
22,600 MHz 33,900 MHz | 200,000 kHz 7.02840 GHz -64.10 dém -55.79 dB -16.33 dB
33.900 MHz 50,000 MHz | 200,000 kHz 7.03090 GHz -64.35 dBm -56.04 dB -16.04 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FR420701G

11A-CDD_Ant5_7095

Spectrum

(=)

Ref Level 10.00 dBm
Count 100/100

Offset 16.52 d8

Mode Sweep

@ 1Rm View
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CF 7.095 GHz

10001 pts

Span 100.0 MHz

Spectrum Emission Mask
Peak Power -8.33 dBm

Standard: None
RBW 200.000 kHz

Rangelow | RangeUp | RBW Frequency | PowerAbs | PowerRel | ALimit |
-50.000 MHz 34,980 MHz | 200.000 kHz 7.05441 GHz -64.71 dém -56.37 dB -16.37 dB
34,980 MHz 23,320 MHz | 200.000 kHz 7.06008 GHz -64.93 dém -56.60 dB -16.66 dB |
-23.320 MHz 12,660 MHz | 200.000 kHz 7.08234 GHz -43.33 dBm -35.00 dB -14.99 dB
-12,660MHz | -11.660 MHz | 200.000 kHz | 7.08235 GHz -42.99 d8m | -34.65dB | -14.75dB

11.660 MHz 12,660 MHz | 200.000 kHz 7.10766 GHz -43.50 dBm -35.16 dB -15.26 dB
12,660 MHz 23,320 MHz | 200.000 kHz 7.10774 GHz -42.79 dBm -34.45dB -14.30 dB
23.320 MHz 34,980 MHz | 200,000 kHz 7.12995 GHz -64.85 dém -56.52 dB -16.55 dB
34.980 MHz 50,000 MHz | 200,000 kHz 7.14498 GHz -64.49 dBm -56.16 dB -16.16 dB
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11A-CDD_Ant4_7095

Spectrum
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Ref Level 10.00 dBm
Count 100/100

Offset 16.60 d8

Mode Sweep

@ 1Rm View
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-80 dBm

CF 7.095 GHz

10001 pts Span 100.0 MHz

Spectrum Emission Mask
Peak Power -8.78 dBm
Range Low |

Standard: None
RBW 200.000 kHz

Range Up | RBW | Frequency | PowerAbs | PowerRel | ALimit |

-50.000 MHz 33,960 MHz | 200.000 kHz 7.06003 GHz -64.17 dém -55.39 dB -15.39 dB
33,960 MHz 22,640 MHz | 200.000 kHz 7.06107 GHz -64.39 deém -55.62 dB -15.64 dB
22,640 MHz 12,320 MHz | 200.000 kHz 7.08265 GHz -40.20 dBm B -11.40 dB
-12.320MHz | -11.320 MHz | 200.000 kHz | 7.08269 GHz -40.10 dam | B -11.42 dB
11.320 MHz 12.320 MHz | 200.000 kHz 7.10732 GHz -41.44 dBm -12.77 dB
12.320 MHz 22,640 MHz | 200.000 kHz 7.10736 GHz -41.08 dBm -12.27 db
22,640 MHz 33,960 MHz | 200,000 kHz 7.12875 GHz -64.73 dém -16.17 dB
33.960 MHz 50,000 MHz | 200,000 kHz 7.13250 GHz -64.62 dBm -15.84 dB
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Sporton International Inc. (Kunshan)

TEL : +86-512-57900158
FCC ID: IHDT56AQ7

Page Number 1 A2-229 of A321



SPORTON LAB.

FCC RF Test Report

Report No. : FR420701G

11A-CDD_Ant5_7115

Spectrum A
Ref Level 10.00 dBm  Offset 16.55 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit heck PARS
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CF 7.115 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -8.27 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-50.000 MHz -35.040 MHz 200,000 kHz 7.07840 GHz -64.62 dBm -56.34 dB -16.34 dB
-35.040 MHz -23.360 MHz | 200,000 kHz 7.08005 GHz -64.96 dBm -56.60 dB -16.77 dB
-23.360 MHz -12,680 MHz | 200,000 kHz 7.10231 GHz -43.36 dBm -35.00 dB -15.08 dB
-12,680 MHz | -11.680 MHz | 200,000 kHz | 7.10232 GHz -43.70 dBm | -35.43dB -15.53dB
11.680 MHz 12,680 MHz | 200.000 kHz 7.12767 GHz -43.52 dBm -35.24 dB -15.34 dB
12,680 MHz 23.360 MHz | 200.000 kHz 7.12773 GHz -42.77 dBm -34.50 dB -14.47 dB
23.360 MHz 35.040 MHz | 200,000 kHz 7.15002 GHz -64.60 dBm -56.32 dB -16.35 dB
35.040 MHz 50,000 MHz | 200,000 kHz 7.15021 GHz -64.09 dém -55.82 dB -15.82 dB
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Ref Level 10.00 dBm
Count 100/100

Offset 16.50 d8

Mode Sweep
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CF 7.115 GHz

10001 pts Span 100.0 MHz

Spectrum Emission Mask

Peak Power -9.03 dBm

Standard: None
RBW 200.000 kHz

Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-50.000 MHz 34,860 MHz | 200.000 kHz 7.06811 GHz -64.31 dém -55.20 dB -15.20 dB
34,860 MHz -23.240MHz | 200.000 kHz 7.08024 GHz -64.72 dém -55.69 dB -15.80 dB |
-23.240 MHz 12,620 MHz | 200.000 kHz 7.10236 GHz -43.83 dBm B -14.79 dB
412,620 MHz | -11.620 MHz | 200.000 kHz | 7.10238 GHz -43.78 dam | B|  -14.85dB

11.620 MHz 12,620 MHz | 200.000 kHz 7.12761 GHz -43.11 dBm -14.18 dB
12,620 MHz 23.240 MHz | 200.000 kHz 7.12763 GHz -42.48 dBm -1345 dB
23.240 MHz 34,860 MHz | 200,000 kHz 7.14966 GHz -64.72 dém -15.90 db
34.860 MHz 50,000 MHz | 200,000 kHz 7.15248 GHz -64.36 dBm -15.33 dB
™
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Sporton International Inc. (Kunshan)

TEL : +86-512-57900158
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sarans. FCC RF Test Report Report No. : FR420701G

11BE20MIMO_Ant5_5935

Spectrum A

Ref Level 10.00 dBm  Offset 15.58 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit Gheck PAES
0 dBf==28:

-10 dBm

-20 dBm
-30 dBm ] )I/ \‘L I
-40 dBm

-50 dBm ] / \ -
-60 dBm ‘/

-70 dBm
-80 dBm
CF 5.935 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -8.42 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-50.000 MHz -35.280 MHz 200,000 kHz 5.89259 GHz -63.43 dBm -55.01 dB -15.01 dB
-35.280 MHz -23,520 MHz | 200,000 kHz 5.90003 GHz -63.42 dBm -55.00 dB -15.32 dB
23,520 MHz -12,760 MHz | 200,000 kHz 5.92223 GHz -43.75 dBm -35.33 dB -15.32 dB
-12.760MHz | -11.760 MHz | 200,000 kHz | 5.92225 GHz -44.19 dBm | -35.78dB  -15.88dB
11.760 MHz 12,760 MHz | 200.000 kHz $.94775 GHz -44.33 dBm -35.91dB -16.01 dB
12.760 MHz 23.520 MHz | 200.000 kHz 5.94778 GHz -44.31 dBm -35.89dB -15.87 dB
23.520 MHz 35,280 MHz | 200,000 kHz 5.97023 GHz -63.78 dém -55.36 dB -1541 dB
35.280 MHz 50,000 MHz | 200,000 kHz 5.97098 GHz -63.67 dém -55.25 dB -15.25 dB
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11BE20MIMO_Ant4_5935

Spectrum o

Ref Level 10.00 dBm  Offset 15.44 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit ¢heck pApS
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-80 dBm
CF 5.935 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -9.05 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-50.000 MHz -35.100 MHz | 200.000 kHz 5.89643 GHz -63.83 dém -54.78 dB -14.78 dB
-35.100 MHz 23,400 MHz | 200.000 kHz 5.89994 GHz -64.06 dem -55.01 dB -15.06 dB
23,400 MHz 12,700 MHz | 200.000 kHz 5.92223 GHz -44.28 dBm -35.23 dB -15.18 dB
-12.700MHz | -11.700 MHz | 200.000 kHz | 5.92231 GHz -44.19d8m | -35.14dB | -15.24 dB
11.700 MHz 12,700 MHz | 200.000 kHz 5.94769 GHz -44.72 dBm -35.67 dB -15.77 dB
12.700 MHz 23,400 MHz | 200.000 kHz 5.94775 GHz -44.11 dBm -35.06 dB -15.03 dB
23.400 MHz 35,100 MHz | 200,000 kHz 5.97004 GHz -64.21 dém -55.16 dB -15.23 dB
35.100 MHz 50,000 MHz | 200,000 kHz 5.97073 GHz -63.64 dBm -54.58 dB -14.58 dB
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sarans. FCC RF Test Report Report No. : FR420701G

11BE20MIMO_Ant5_5955

Spectrum A

Ref Level 10.00 dBm  Offset 15.27 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit Gheck PAES
0 dBf==28:

-10 dBm

-20 dBm J‘ ‘

-30 dBm L L

-40 dBm

a / \ B
-60 dBm / L._

e’ —
-70 dBm
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CF 5.955 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -8.93 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-50.000 MHz -35.040 MHz 200,000 kHz 5.91956 GHz -63.92 dBm -54.98 dB -14.98 dB
-35.040 MHz -23.360 MHz | 200,000 kHz 5.92009 GHz -64.28 dBm -55.34 dB -15.47 dB
-23.360 MHz -12,680 MHz | 200,000 kHz 5.94229 GHz -44.00 dBm -35.07 dB -15.04 dB
-12,680 MHz | -11.680 MHz | 200,000 kHz | 5.94233 GHz -43.99 dBm | -35.06dB  -15.16dB
11.680 MHz 12,680 MHz | 200.000 kHz 5.96765 GHz -43.37 dBm -34.44 dB -14.94 dB
12,680 MHz 23.360 MHz | 200.000 kHz 5.96769 GHz -43.56 dBm -34.63dB -14.61 dB
23.360 MHz 35.040 MHz | 200,000 kHz 5.98997 GHz -64.21 dém -55.28 dB -15.36 dB
35.040 MHz 50,000 MHz | 200,000 kHz 5.09104 GHz -64.10 dém -55.17 dB -15.17 dB
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Spectrum o

Ref Level 10.00 dBm  Offset 15.45 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit ¢heck pApS
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CF 5.955 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -8.35 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-50.000 MHz -35.340 MHz 200,000 kHz 5.91498 GHz -63.79 dBm -55.44 dB -15.44 dB
-35.340 MHz -23.560 MHz | 200,000 kHz 5.91871 GHz -64.13 dBm -55.78 dB -15.82 dB
-23.560 MHz -12,780 MHz | 200,000 kHz 5.94214 GHz -43.82 dBm -35.47 dB -15.41 dB
-12,780MHz | -11.780MHz | 200,000 kHz | 5.94223 GHz -43.87 dBm | -35.52dB  -15.62dB
11.780 MHz 12,780 MHz | 200.000 kHz $.96778 GHz -44.44 dBm -36.09 dB -16.19 dB
12.780 MHz 23.560 MHz | 200.000 kHz 5.96783 GHz -44.22 dBm -35.87 dB -15.84 dB
23.560 MHz 35,340 MHz | 200,000 kHz 5.99032 GHz -63.94 dém -55.56 dB -15.61 dB
35.340 MHz 50,000 MHz | 200,000 kHz 5.09168 GHz -63.96 dBm -55.60 dB -15.60 dB
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11BE20MIMO_Ant5_6175

Spectrum A

Ref Level 10.00 dBm Offset 15.52 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit Gheck PAES
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CF 6.175 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -8.35 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-50.000 MHz -34,860 MHz 200,000 kHz 6.13774 GHz -63.53 dBm -55.18 dB -15.18 dB
-34,860 MHz -23.240 MHz | 200,000 kHz 6.14016 GHz -63.54 dBm -55.19 dB -15.21dB
-23.240 MHz -12,620 MHz | 200,000 kHz 6.16237 GHz -42.48 dBm -34.14 dB -14.13 dB
-12,620 MHz | -11.620MHz | 200,000 kHz | 6.16239 GHz -42.93 dBm | -34.58.dB | B
11.620 MHz 12,620 MHz | 200.000 kHz 6.18762 GHz -42.80 dBm -34.46 dB
12,620 MHz 23.240 MHz | 200.000 kHz 6.18764 GHz -43.14 dBm -34.79 dB
23.240 MHz 34,860 MHz | 200,000 kHz 6.20972 GHz -64.09 dém 55.74 dB
34.860 MHz 50,000 MHz | 200,000 kHz 6.21099 GHz -63.93 dBm -55.58 dB E
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Ref Level 10.00 dBm  Offset 15.65 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit ¢heck pApS
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CF 6.175 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -8.55 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-50.000 MHz 34,740 MHz | 200.000 kHz 6.13750 GHz -63.68 dém -55.13 dB -15.13 dB
-34.740 MHz 23,160 MHz | 200.000 kHz 6.14043 GHz -63.55 dem -55.00 dB -15.17 dB
-23.160 MHz 12,580 MHz | 200.000 kHz 6.16240 GHz -43.19 dBm -34.64 dB -14.62 dB
-12,580MHz | -11.580 MHz | 200.000 kHz | 6.16243 GHz -42.85d8m | -34.30dB | -14.40dB
11.580 MHz 12,580 MHz | 200.000 kHz 6.18757 GHz -42.73 dBm -34.18 dB -14.48 dB
12.580 MHz 23,160 MHz | 200.000 kHz 6.18759 GHz -42.63 dBm -34.07 dB -14.06 dB
23.160 MHz 34,740 MHz | 200.000 kHz 6.20958 GHz -63.97 dém -55.42 dB -15.50 dB
34,740 MHz 50,000 MHz | 200,000 kHz 6.21564 GHz -63.66 dBm -55.11 dB -15.11 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FR420701G

11BE20MIMO_Ant5_6415

Spectrum A

Ref Level 10.00 dBm Offset 16.08 dB Mode Sweep

Count 100/100

[® 1Rm View
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CF 6.415 GHz 10001 pts Span 100.0 MHz

Spectrum Emission Mask Standard: None

Peak Power -8.16 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-50.000 MHz -35.220 MHz 200,000 kHz 6.37626 GHz -63.33 dBm -55.17 dB -15.17 dB
-35.220 MHz -23.480 MHz | 200,000 kHz 6.37980 GHz -63.29 dBm -55.13 dB -15.15 dB
-23.480 MHz -12,740 MHz | 200,000 kHz 6.40224 GHz -43.34 dBm -35.18 dB -15.16 dB
-12.740MHz | -11.740MHz | 200,000 kHz | 6.40227 GHz -43.36 dBm | -35.20dB -15.30dB
11.740 MHz 12,740 MHz | 200.000 kHz 6.42774 GHz -43.63 dBm -35.47 dB -15.57 dB
12.740 MHz 23,480 MHz | 200.000 kHz 6.42777 GHz -43.45 dBm -35.29dB -15.27 dB
23.480 MHz 35,220 MHz | 200,000 kHz 6.45018 GHz -63.65 dém -55.49 dB -15.54 dB
35.220 MHz 50,000 MHz | 200,000 kHz 6.45024 GHz -63.44 dBm -55.28 dB -15.28 dB
7 __
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10001 pts

Span 100.0 MHz

Spectrum Emission Mask
Peak Power -9.14 dBm
Range Low |

Standard: None

RBW 200.000 kHz

Range Up | RBW | Frequency | PowerAbs | PowerRel | ALimit |

-50.000 MHz -35.940 MHz | 200.000 kHz 6.37874 GHz -63.25 dém -54.11 dB -14.11dB
-35.940 MHz 23,960 MHz | 200.000 kHz 6.37915 GHz -63.38 dém -54.23 dB -14.32 dB
23,960 MHz 12,980 MHz | 200.000 kHz 6.40198 GHz -46.68 dBm B -17.50 dB |
-12,980MHz | -11.980 MHz | 200.000 kHz | 6.40203 GHz -46.51 dam | -17.46 dB
11.980 MHz 12.980 MHz | 200.000 kHz 6.42798 GHz -45.64 dBm -16.59 dB
12.980 MHz 23.960 MHz | 200.000 kHz 6.42802 GHz -45.48 dBm -16.31 dB
23.960 MHz 35,940 MHz | 200,000 kHz 6.45093 GHz -63.46 dém -14.33 dB
35.940 MHz 50,000 MHz | 200,000 kHz 6.45451 GHz -63.15 dBm -14.00 dB
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11BE20MIMO_Ant5_6435

Spectrum A
Ref Level 10.00 dBm Offset 16.07 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit heck PARS
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CF 6.435 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -7.00 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-50.000 MHz -35.100 MHz 200,000 kHz 6.39870 GHz -62.81 dBm -54.92 dB -14.92 dB
-35.100 MHz -23.400 MHz | 200,000 kHz 6.39993 GHz -63.32 dBm -55.42 dB -15.45 dB
-23.400 MHz -12,700 MHz | 200,000 kHz 6.42225 GHz -41.27 dBm -33.37 dB -13.33 dB
-12,700 MHz | -11.700 MHz | 200,000 kHz | 6.42231 GHz -41.08 dBm | -33.10dB -13.29dB
11.700 MHz 12,700 MHz | 200.000 kHz 6.44769 GHz -43.94 dBm -36.04 dB -16.14 dB
12.700 MHz 23,400 MHz | 200.000 kHz 6.44772 GHz -43.62 dBm -35.73dB -15.71 dB
23.400 MHz 35,100 MHz | 200,000 kHz 6.47010 GHz -63.38 dém -55.48 dB -15.49 dB
35.100 MHz 50,000 MHz | 200,000 kHz 6.47044 GHz -63.12 dBm -55.23 dB -15.23 dB
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Spectrum o

Ref Level 10.00 dBm Offset 16.14 dB Mode Sweep
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[® 1Rm View
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CF 6.435 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -8.51 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-50.000 MHz 34,980 MHz | 200.000 kHz 6.309980 GHz -63.01 dém -54.50 dB 1450 dB
34,980 MHz 23,320 MHz | 200.000 kHz 6.40020 GHz -63.37 dém -54.86 dB -15.04 dB
-23.320 MHz 12,660 MHz | 200.000 kHz 6.42228 GHz -42.61 dBm -34.10 dB -14.06 dB
-12,660MHz | -11.660 MHz | 200.000 kHz | 6.42234 GHz -43.40d8m | -34.89dB | -14.99 dB
11.660 MHz 12,660 MHz | 200.000 kHz 6.44765 GHz -43.55 dBm -35.04 dB -15.34 dB
12,660 MHz 23,320 MHz | 200.000 kHz 6.44766 GHz -43.46 dBm -34.95 dB -14.95 dB
23.320 MHz 34,980 MHz | 200,000 kHz 6.46985 GHz -63.29 dém 54.768 dB -14.91 dB
34.980 MHz 50,000 MHz | 200,000 kHz 6.47220 GHz -63.33 dBm -54.82 dB -14.82 dB
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FCC RF Test Report
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11BE20MIMO_Ant5_6475

Spectrum A

Ref Level 10.00 dBm Offset 16.11 dB Mode Sweep

Count 100/100

[® 1Rm View
Limit ¢heck PARS
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CF 6.475 GHz 10001 pts Span 100.0 MHz

Spectrum Emission Mask Standard: None

Peak Power -8.06 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-50.000 MHz -34,560 MHz 200,000 kHz 6.43867 GHz -63.01 dBm -54.95 dB -14.95 dB
-34.560 MHz -23.040 MHz | 200,000 kHz 6.44050 GHz -63.39 dBm -55.33 dB -15.40 dB
-23.040 MHz -12,520 MHz | 200,000 kHz 6.46246 GHz -41.34 dBm -33.28 dB -13.26 dB |
-12520 MHz | -11.520MHz | 200,000 kHz | 6.46249 GHz -41.71 dBm | -3365dB  -13.75dB
11.520 MHz 12,520 MHz | 200.000 kHz 6.48752 GHz -42.00 dBm -33.94 dB -14.04 dB
12.520 MHz 23,040 MHz | 200.000 kHz 6.48759 GHz -42.24 dBm -34.18 dB -14.13 dB
23.040 MHz 34,560 MHz | 200,000 kHz 6.50956 GHz -63.50 dém -55.44 dB -15.44 dB
34.560 MHz 50,000 MHz | 200,000 kHz 6.51632 GHz -63.27 dém -55.21 dB -15.21 dB
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Ref Level 10.00 dBm
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Offset 15.82 d8

Mode Sweep

@ 1Rm View
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CF 6.475 GHz

10001 pts Span 100.0 MHz

Spectrum Emission Mask

Peak Power -8.85 dBm

Standard: None
RBW 200.000 kHz

Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-50.000 MHz -35.220 MHz | 200.000 kHz 6.43860 GHz -63.48 dém -54.62 dB -14.62 dB
-35.220 MHz 23,480 MHz | 200.000 kHz 6.43978 GHz -63.84 dém -54.98 dB -14.99 dB
-23.480 MHz 12,740 MHz | 200.000 kHz 6.46223 GHz -43.06 dBm -34.21 dB -14.18 dB
-12.740MHz | -11.740 MHz | 200.000 kHz | 6.46227 GHz -43.21d8m | -34.35dB | -14.46 dB

11.740 MHz 12,740 MHz | 200.000 kHz 6.48774 GHz -45.42 dBm -36.56 dB -16.66 dB
12.740 MHz 23,480 MHz | 200.000 kHz 6.48775 GHz -44.88 dBm -36.03dB -16.01 dB
23.480 MHz 35,220 MHz | 200,000 kHz 6.51016 GHz -63.72 dém -54.87 dB -14.93 dB
35.220 MHz 50,000 MHz | 200,000 kHz 6.51361 GHz -63.51 dBm -54.65 dB -14.65 dB
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11BE20MIMO_Ant5_6515

Spectrum A

Ref Level 10.00 dBm Offset 16.10 dB Mode Sweep

Count 100/100

[® 1Rm View
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CF 6.515 GHz 10001 pts Span 100.0 MHz

Spectrum Emission Mask Standard: None

Peak Power -7.92 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-50.000 MHz -34,920 MHz 200,000 kHz 6.47848 GHz -63.14 dBm -55.22 dB -15.22 dB
-34,920 MHz -23.280 MHz | 200,000 kHz 6.48008 GHz -63.27 dBm -55.35 dB -15.36 dB
-23.280 MHz -12,640 MHz | 200,000 kHz 6.50236 GHz -42.14 dBm -34.23 dB -14.22 dB
-12,640MHz | -11.640MHz | 200,000 kHz | 6.50237 GHz -42.53 dBm | -34.61dB | -14.71dB
11.640 MHz 12,640 MHz | 200.000 kHz 6.52764 GHz -42.14 dBm -34.23dB -14.33 dB
12,640 MHz 23.280 MHz | 200.000 kHz 6.52766 GHz -42.19 dBm -34.27 dB -14.26 dB
23.280 MHz 34,920 MHz | 200,000 kHz 6.54983 GHz -63.32 dém -55.40 dB -15.50 dB
34.920 MHz 50,000 MHz | 200,000 kHz 6.55835 GHz -63.15 dBm -55.23 dB -15.23 dB
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Spectrum o

Ref Level 10.00 dBm Offset 16.11 dB Mode Sweep
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[® 1Rm View
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CF 6.515 GHz 10001 pts Span 100.0 MHz

Spectrum Emission Mask Standard: None

Peak Power -8.06 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-50.000 MHz -35.040 MHz 200,000 kHz 6.47573 GHz -63.01 dBm -54.95 dB -14.95 dB
-35.040 MHz -23.360 MHz | 200,000 kHz 6.47996 GHz -63.41 dBm -55.35 dB -15.36 dB
-23.360 MHz -12,680 MHz | 200,000 kHz 6.50230 GHz -43.09 dBm [ -15.01 dB
-12,680 MHz | -11.680 MHz | 200,000 kHz | 6.50235 GHz -43.13 dBm | [ -15.57 dB
11.680 MHz 12,680 MHz | 200.000 kHz 6.52766 GHz -43.09 dBm -15.33 dB
12,680 MHz 23.360 MHz | 200.000 kHz 6.52769 GHz -43.33 dBm -15.27 dB
23.360 MHz 35.040 MHz | 200,000 kHz 6.55000 GHz -63.33 dém -15.32 dB
35.040 MHz 50,000 MHz | 200,000 kHz 6.55515 GHz -562.85 dém -14.79 dB
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11BE20MIMO_Ant5_6535

Spectrum
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Ref Level 10.00 dBm
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Mode Sweep
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Limit ¢heck

0 dBf<2e:

-10 dBm

-20 dBm

-30 dBm

-40 dBm

50 dBm

-60 dBm

-70 dBm

-80 dBm

CF 6.535 GHz

10001 pts

Span 100.0 MHz

Spectrum Emission Mask
Peak Power -7.91dBm

Standard: None

RBW 200.000 kHz

Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-50.000 MHz 34,320 MHz | 200.000 kHz 6.50007 GHz -63.06 dém -55.15 dB -15.15 dB
-34.320 MHz 22,880 MHz | 200.000 kHz 6.50082 GHz -63.28 dém -55.37 dB -15.52 dB
22,880 MHz 12,440 MHz | 200.000 kHz 6.52256 GHz -40.83 dBm -32.93 dB -12.92 dB
-12.440MHz | -11.440 MHz | 200.000 kHz | 6.52257 GHz -40.93d8m | -33.03dB | -13.13dB

11.440 MHz 12.440 MHz | 200.000 kHz 6.54744 GHz -41.25 dBm -33.34dB -1344 dB
12.440 MHz 22,880 MHz | 200.000 kHz 6.54746 GHz -41.17 dBm -33.26dB -13.24 dB
22.880 MHz 34,320 MHz | 200,000 kHz 6.56899 GHz -63.06 dém -55.16 dB -1551 dB
34,320 MHz 50,000 MHz | 200,000 kHz 6.57137 GHz -62.99 dgm -55.08 dB -15.08 dB
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Ref Level 10.00 dBm
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Offset 16.04 d&

Mode Sweep
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CF 6.535 GHz

10001 pts

Span 100.0 MHz

Range Low |

Spectrum Emission Mask
Peak Power -8.43 dBm

Standard: None

RBW 200.000 kHz

Range Up | RBW | Frequency | PowerAbs | PowerRel |  ALimit |

-50.000 MHz -35.340 MHz | 200.000 kHz 6.49946 GHz -63.57 dém -55.15 dB -15.15 dB
-35.340 MHz 23,560 MHz | 200.000 kHz 6.49982 GHz -63.66 dém -55.23 dB -15.40 dB
23,560 MHz 12,780 MHz | 200.000 kHz 6.52222 GHz -44.35 dBm -35.93 dB -15.92 dB
-12.780MHz | -11.780 MHz | 200.000 kHz | 6.52223 GHz -44.05 dam | B|  -15.73dB
11.780 MHz 12,780 MHz | 200.000 kHz 6.54778 GHz -43.91 dBm -15.59 dB
12.780 MHz 23.560 MHz | 200.000 kHz 6.54782 GHz -43.85 dBm -15.40 dB
23.560 MHz 35,340 MHz | 200,000 kHz 6.57024 GHz -63.49 dém -15.17 dB
35.340 MHz 50,000 MHz | 200,000 kHz 6.57094 GHz -63.47 dém -15.04 dB
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11BE20MIMO_Ant5_6695

Spectrum
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Ref Level 10.00 dBm
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Offset 15.82 d8

Mode Sweep
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CF 6.695 GHz

10001 pts

Span 100.0 MHz

Spectrum Emission Mask
Peak Power -7.69 dBm

Range Low |

Standard: None

RBW 200.000 kHz

Range Up | RBW | Frequency | PowerAbs | PowerRel | ALimit |

-50.000 MHz -35.040 MHz | 200.000 kHz 6.65946 GHz -62.95 dem -55.26 dB -15.26 dB
-35.040 MHz 23,360 MHz | 200.000 kHz 6.66007 GHz -63.16 dem -55.47 dB -15.59 dB
-23.360 MHz 12,680 MHz | 200.000 kHz 6.68232 GHz -42.56 dBm -34.88 dB -14.98 dB |
-12,680 MHz | -11.680 MHz | 200.000 kHz | 6.68234 GHz -42.49d8m | -34.81dB | -15.11dB
11.680 MHz 12,680 MHz | 200.000 kHz 6.70768 GHz -42.51 dBm -34.83dB -14.93 dB
12,680 MHz 23.360 MHz | 200.000 kHz 6.70769 GHz -42.15 dBm -34.46 dB -14.46 dB
23.360 MHz 35.040 MHz | 200,000 kHz 6.72996 GHz -63.05 dém -55.37 dB -15.44 dB
35.040 MHz 50,000 MHz | 200,000 kHz 6.73078 GHz -62.60 dBm -54.92 dB -14.92 dB
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Ref Level 10.00
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CF 6.695 GHz

10001 pts

Span 100.0 MHz

Spectrum Emission Mask
Peak Power -8.57 dBm

Standard: None

RBW 200.000 kHz

Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-50.000 MHz 35,520 MHz | 200.000 kHz 6.65910 GHz -63.03 dém -54.46 dB -14.46 dB
-35.520 MHz 23,680 MHz | 200.000 kHz 6.65953 GHz -63.12 dém -54.56 dB -14.60 dB |
23,680 MHz 12,840 MHz | 200.000 kHz 6.68215 GHz -44.84 dBm -36.27 dB -16.27 dB
-12.840MHz | -11.840 MHz | 200.000 kHz | 6.68217 GHz -44.87 d8m | -36.30dB | -16.60 dB

11.840 MHz 12.840 MHz | 200.000 kHz 6.70782 GHz -43.51 dBm -34.95 dB -15.25 dB
12.840 MHz 23.680 MHz | 200.000 kHz 6.70788 GHz -43.42 dBm -34.86 dB -14.83 dB
23.680 MHz 35,520 MHz | 200,000 kHz 6.73031 GHz -62.94 dgm -54.37 dB -14.50 dB
35.520 MHz 50,000 MHz | 200,000 kHz 6.73069 GHz -62.90 dBm -54.34 dB -14.34 dB
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11BE20MIMO_Ant5_6855

Spectrum A

Ref Level 10.00 dBm Offset 16.19 dB Mode Sweep
Count 100/100
[® 1Rm View
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CF 6.855 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -7.41dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-50.000 MHz -35.760 MHz | 200.000 kHz 6.81769 GHz -61.97 dém -54.55 dB -14.55dB
-35.760 MHz -23.840 MHz | 200.000 kHz 6.81946 GHz -62.22 dém 54.81 dB -15.03 dB
-23.840 MHz -12.920 MHz | 200.000 kHz 6.84204 GHz -42.95 dBm -35.54 dB -15.51 dB
-12.920MHz | -11.920MHz | 200,000 kHz | 6.84210 GHz -42.74dBm | -35.33dB -15.63dB
11.920 MHz 12.920 MHz | 200.000 kHz 6.86791 GHz -45.63 dBm -38.22 dB -18.32 dB
12.920 MHz 23.840 MHz | 200.000 kHz 6.86796 GHz -45.71 dBm -38.30 dB -18.27 dB
23.840 MHz 35,760 MHz | 200,000 kHz 6.89062 GHz -62.03 dém -54.62 dB -14.75 dB
35.760 MHz 50,000 MHz | 200,000 kHz 6.80223 GHz -62.00 dém -54.58 dB -14.58 dB
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Ref Level 10.00 dBm Offset 16.21 dB Mode Sweep
Count 100/100
[® 1Rm View
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CF 6.855 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -8.82 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-50.000 MHz -34,860 MHz 200,000 kHz 6.81844 GHz -63.08 dBm -54.26 dB -14.26 dB
-34,860 MHz -23.240 MHz | 200,000 kHz 6.82020 GHz -63.40 dBm -54.58 dB -14.64 dB
-23.240 MHz -12,620 MHz | 200,000 kHz 6.84237 GHz -43.62 dBm -35.00 dB -14.99 dB
-12,620 MHz | -11.620MHz | 200,000 kHz | 6.84239 GHz -43.78 dBm | -34.96dB  -15.06 dB
11.620 MHz 12,620 MHz | 200.000 kHz 6.86761 GHz -44.11 dBm -35.29dB -15.39 dB
12,620 MHz 23.240 MHz | 200.000 kHz 6.86766 GHz -43.81 dBm -34.99 dB -14.95 dB
23.240 MHz 34,860 MHz | 200,000 kHz 6.88985 GHz -63.40 dém -54.568 dB -14.50 dB
34.860 MHz 50,000 MHz | 200,000 kHz 6.80565 GHz -63.01 dém -54.19 dB -14.19 dB
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11BE20MIMO_Ant5_6875

Spectrum A

Ref Level 10.00 dBm Offset 16.42 dB Mode Sweep

Count 100/100

[® 1Rm View
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CF 6.875 GHz 10001 pts Span 100.0 MHz

Spectrum Emission Mask Standard: None

Peak Power -7.00 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-50.000 MHz -34,920 MHz 200,000 kHz 6.83683 GHz -62.41 dBm -54.50 dB -14.50dB |
-34,920 MHz -23.280 MHz | 200,000 kHz 6.84024 GHz -62.49 dBm -54.58 dB -14.74 dB
-23.280 MHz -12,640 MHz | 200,000 kHz 6.86228 GHz -42.61 dBm -34.71 dB -14.65dB |
-12,640MHz | -11.640MHz | 200,000 kHz | 6.86238 GHz -42.28 dBm | -34.38dB | -14.68dB
11.640 MHz 12,640 MHz | 200.000 kHz 6.88762 GHz -42.92 dBm -35.02dB -15.32 dB
12,640 MHz 23.280 MHz | 200.000 kHz 6.88772 GHz -43.30 dBm -35.39dB -15.34 dB
23.280 MHz 34,920 MHz | 200,000 kHz 6.90982 GHz -62.37 dém -54.47 dB -14.57 db
34.920 MHz 50,000 MHz | 200,000 kHz 6.91227 GHz -62.07 dém -54.17 dB -14.17 dB
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CF 6.875 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -8.12 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-50.000 MHz -34,980 MHz 200,000 kHz 6.82742 GHz -62.06 dBm -53.94 dB -13.94 dB
-34,980 MHz -23.320 MHz | 200,000 kHz 6.84006 GHz -62.23 dBm -54.11 dB -14.14 dB
-23.320 MHz -12,660 MHz 200,000 kHz 6.86224 GHz -42.59 dBm -34.47 dB -14.40 dB
-12,660 MHz | -11.660 MHz | 200,000 kHz | 6.86235 GHz -42.66 dBm | -34.54dB | -14.64dB
11.660 MHz 12,660 MHz | 200.000 kHz 6.88765 GHz -42.74 dBm -34.62 dB -14.92 dB
12,660 MHz 23,320 MHz | 200.000 kHz 6.88767 GHz -42.62 dBm -34.50 dB -14.50 dB
23.320 MHz 34,980 MHz | 200,000 kHz 6.90996 GHz -62.26 dém 54.14 dB -14.17 dB
34.980 MHz 50,000 MHz | 200,000 kHz 6.91275 GHz -62.12 dém -54.00 dB -14.00 dB
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10001 pts

Span 100.0 MHz

Spectrum Emission Mask
Peak Power -8.28 dBm

Standard: None

RBW 200.000 kHz

Rangelow | RangeUp | RBW Frequency | PowerAbs | PowerRel | ALimit |
-50.000 MHz 34,320 MHz | 200.000 kHz 6.85931 GHz -62.46 deém -54.18 dB -14.18 dB
-34.320 MHz 22,880 MHz | 200.000 kHz 6.86069 GHz -62.78 dem -54.50 dB -14.50 dB |
22,880 MHz 12,440 MHz | 200.000 kHz 6.88256 GHz -41.93 dBm -33.65 dB -13.64 dB
-12.440MHz | -11.440 MHz | 200.000 kHz | 6.88257 GHz -42.16 d8m | -33.88dB | -13.98.dB

11.440 MHz 12.440 MHz | 200.000 kHz 6.90744 GHz -41.38 dBm -33.10dB -13.20 dB
12.440 MHz 22,880 MHz | 200.000 kHz 6.90745 GHz -41.28 d8m -33.00dB -12.99 dB
22.880 MHz 34,320 MHz | 200,000 kHz 6.92931 GHz -62.59 dém -54.31 dB -14.32 dB
34,320 MHz 50,000 MHz | 200,000 kHz 6.93861 GHz -62.07 dém -52.79 dB -13.79 dB
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Span 100.0 MHz

Spectrum Emission Mask
Peak Power -8.69 dBm

Standard: None

RBW 200.000 kHz

Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-50.000 MHz -35.280 MHz | 200.000 kHz 6.85818 GHz -62.50 deém -53.81 dB -13.81dB
-35.280 MHz 23,520 MHz | 200.000 kHz 6.85973 GHz -62.99 dem -54.29 dB -14.30 dB |
23,520 MHz 12,760 MHz | 200.000 kHz 6.88224 GHz -43.66 dBm -34.97 dB -14.97 dB
-12.760MHz | -11.760 MHz | 200.000 kHz | 6.88225 GHz -44.18 dam | B -15.50dB

11.760 MHz 12,760 MHz | 200.000 kHz 6.90775 GHz -44.59 dBm -16.00 dB
12.760 MHz 23.520 MHz | 200.000 kHz 6.90777 GHz -44.19 dBm -15.49 dB
23.520 MHz 35,280 MHz | 200,000 kHz 6.93015 GHz -62.72 dgm -14.17 dB
35.280 MHz 50,000 MHz | 200,000 kHz 6.93373 GHz -562.69 dBm -14.00 dB
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11BE20MIMO_Ant5_6995

Spectrum A
Ref Level 10.00 dBm Offset 16.332 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit ¢heck PARS
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CF 6.995 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -7.88 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-50.000 MHz -34,080 MHz 200,000 kHz 6.96005 GHz -62.70 dBm -54.83 dB -14.83 dB
-34,080 MHz -22,720 MHz | 200,000 kHz 6.96096 GHz -62.86 dBm -54.98 dB -15.03 dB
-22,720 MHz -12,360 MHz | 200,000 kHz 6.98263 GHz -41.83 dBm -33.96 dB -13.94 dB
-12.360 MHz | -11.360 MHz | 200,000 kHz | 6.98265 GHz -41.92 dBm | -34.05dB | B
11.360 MHz 12.360 MHz | 200.000 kHz 7.00736 GHz -41.83 dBm -33.96 dB
12.360 MHz 22,720 MHz | 200.000 kHz 7.00741 GHz -41.68 dBm -33.81dB
22.720 MHz 34,080 MHz | 200,000 kHz 7.02893 GHz -63.18 dém -55.31 dB
34.080 MHz 50,000 MHz | 200,000 kHz 7.03003 GHz -63.15 dBm -55.28 dB

) J T T

2024 16:48:14

11BE20MIMO_Ant4_6995

Spectrum o

Ref Level 10.00 dBm Offset 16.40 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit ¢heck pApS
0 dBf==28:

-10 dBm

-20 dBm fr \
-30 dBm = L
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: / \
-50 dBm / \'-

-70 dBm
-80 dBm
CF 6.995 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -8.59 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-50.000 MHz 34,800 MHz | 200.000 kHz 6.05439 GHz -62.69 dém -54.00 dB -14.00 dB
34,800 MHz -23.200 MHz | 200.000 kHz 6.96028 GHz -63.11 dém -54.51 dB -14.59 dB
-23.200 MHz 12,600 MHz | 200.000 kHz 6.98239 GHz -44.77 dBm -36.18 dB -16.17 dB
-12,600 MHz | -11.600 MHz | 200.000 kHz | 6.98240 GHz -44.81d8m | -36.22dB | -16.32dB
11.600 MHz 12,600 MHz | 200.000 kHz 7.00759 GHz -43.16 dBm -34.56 dB -14.86 dB
12,600 MHz 23.200 MHz | 200.000 kHz 7.00762 GHz -43.26 dBm -34.67 dB -14.65 dB
23.200 MHz 34,800 MHz | 200,000 kHz 7.02976 GHz -64.29 dém -55.69 dB -15.74 dB
34.800 MHz 50,000 MHz | 200,000 kHz 7.03096 GHz -63.92 dBm -55.33 dB -15.33 dB
™
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Dats 16:43:01
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SPORTON LAB.

FCC RF Test Report

Report No. : FR420701G

11BE20MIMO_Ant5_7095

Spectrum
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Ref Level 10.00 dBm
Count 100/100

Offset 16.52 d8

Mode Sweep

@ 1Rm View

Limit ¢heck
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CF 7.095 GHz

10001 pts

Span 100.0 MHz

Spectrum Emission Mask

Peak Power -8.75 dBm

Standard: None

RBW 200.000 kHz

Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-50.000 MHz -35.040 MHz | 200.000 kHz 7.05891 GHz -64.11 dém -55.36 dB -15.36 dB
-35.040 MHz 23,360 MHz | 200.000 kHz 7.06005 GHz -64.32 dém -55.57 dB -15.65 dB |
-23.360 MHz 12,680 MHz | 200.000 kHz 7.08231 GHz -43.05 dBm -34.30 dB -14.29 dB
-12,680 MHz | -11.680 MHz | 200.000 kHz | 7.08232 GHz -42.98 d8m | -34.23dB | -14.33dB

11.680 MHz 12,680 MHz | 200.000 kHz 7.10768 GHz -43.32 dBm -34.57 dB -14.67 dB
12,680 MHz 23.360 MHz | 200.000 kHz 7.10771 GHz -43.00 dBm -34.25dB -14.23 dB
23.360 MHz 35.040 MHz | 200,000 kHz 7.12990 GHz -64.47 dgm 55.72 dB -15.87 db
35.040 MHz 50,000 MHz | 200,000 kHz 7.13251 GHz -64.13 dém -55.38 dB -15.38 dB
™
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Dats 2024 17:34:11

11BE20MIMO_Ant4_7095

Spectrum o

Ref Level 10.00 dBm Offset 16.60 dB Mode Sweep

Count 100/100

[® 1Rm View
Limit ¢heck PARS
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CF 7.095 GHz 10001 pts Span 100.0 MHz

Spectrum Emission Mask Standard: None

Peak Power -9.06 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-50.000 MHz -35.520 MHz 200,000 kHz 7.05909 GHz -63.99 dBm -54.92 dB -14.92 dB
-35.520 MHz -23.680 MHz | 200,000 kHz 7.05957 GHz -64.33 dBm -55.27 d -15.37 dB
-23.680 MHz -12,840 MHz | 200,000 kHz 7.08210 GHz -45.21 dBm [ -16.10 dB
-12,840MHz | -11.840MHz | 200,000 kHz | 7.08216 GHz -44.98 dBm | [ -16.02 dB
11.840 MHz 12.840 MHz | 200.000 kHz 7.10784 GHz -45.19 dBm -16.23 dB
12.840 MHz 23.680 MHz | 200.000 kHz 7.10785 GHz -44.62 dBm -15.55 dB
23.680 MHz 35,520 MHz | 200,000 kHz 7.13052 GHz -64.94 dgm -15.88 dB
35.520 MHz 50,000 MHz | 200,000 kHz 7.14452 GHz -64.43 dém -15.37 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FR420701G

11BE20MIMO_Ant5_7115

Spectrum
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Ref Level 10.00 dBm
Count 100/100

Offset

16.55 dB Mode Sweep

@ 1Rm View
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-80 dBm

CF 7.115 GHz

10001 pts

Span 100.0 MHz

Spectrum Emission Mask

Peak Power -8.44 dBm

Standard: None
RBW 200.000 kHz

Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-50.000 MHz -35.460 MHz | 200.000 kHz 7.07730 GHz -64.32 dém -55.87 dB -15.87 dB
-35.460 MHz 23,640 MHz | 200.000 kHz 7.07967 GHz -64.49 dm -56.05 dB -16.17 dB
23,640 MHz 12,820 MHz | 200.000 kHz 7.10217 GHz -44.12 dBm -35.67 dB -15.66 dB |
-12,820MHz | -11.820 MHz | 200.000 kHz | 7.10220 GHz -44.18d8m | -35.74dB | -16.24 dB

11.820 MHz 12.820 MHz | 200.000 kHz 7.12782 GHz -44.44 dBm -36.00 dB -16.10 dB
12.820 MHz 23,640 MHz | 200.000 kHz 7.12786 GHz -44.14 dBm -35.69dB -15.67 dB
23.640 MHz 35.460 MHz | 200,000 kHz 7.15044 GHz -64.09 dém -55.64 dB -15.66 dB
35.460 MHz 50,000 MHz | 200,000 kHz 7.15115 GHz -63.77 dém -55.33 dB -15.33 dB
™
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Dats 17

11BE20MIMO_Ant4_7115

Spectrum

=

Ref Level 10.00 dBm
Count 100/100

Offset 16.50 d8

Mode Sweep

@ 1Rm View
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CF 7.115 GHz

10001 pts Span 100.0 MHz

Spectrum Emission Mask

Peak Power -8.09 dBm

Standard: None
RBW 200.000 kHz

Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-50.000 MHz -35.100 MHz | 200.000 kHz 7.06700 GHz -64.04 dém -55.05 dB -15.05 dB
-35.100 MHz 23,400 MHz | 200.000 kHz 7.07999 GHz -64.30 dem -55.31 dB -15.40 dB
23,400 MHz 12,700 MHz | 200.000 kHz 7.10229 GHz -44.29 dBm -35.30 dB -15.29 dB
-12.700MHz | -11.700 MHz | 200.000 kHz | 7.10231 GHz -44.77d8m | -35.78dB | -15.98.dB

11.700 MHz 12,700 MHz | 200.000 kHz 7.12769 GHz -43.01 dBm -34.02 dB -14.32 dB
12.700 MHz 23,400 MHz | 200.000 kHz 7.12770 GHz -43.02 dBm -34.04 dB -14.03 dB
23.400 MHz 35,100 MHz | 200,000 kHz 7.15002 GHz -64.25 dém -55.26 dB -15.35 dB
35.100 MHz 50,000 MHz | 200,000 kHz 7.15413 GHz -64.04 dgm -55.05 dB -15.05 dB
™
| ) [T
Dats

Sporton International Inc. (Kunshan)

TEL : +86-512-57900158
FCC ID: IHDT56AQ7

Page Number 1 A2-245 of A321



SPORTON LAB.
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Report No.

: FR420701G

11BE40

MIMO_Ant5_5965

Spectrum
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Ref Level 10.00 dBm
Count 100/100

Offset 15.27 d8

Mode Sweep

@ 1Rm View
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-80 dBm

CF 5.965 GHz

10001 pts Span 200.0 MHz

Spectrum Emission Mask
Peak Power -5.08 dBm

Standard: None
RBW 500.000 kHz

Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-100.000 MHz 68,040 MHz | 500.000 kHz 5.88891 GHz -56.01 dém -52.93 dB -12.93 dB
-68.040 MHz -45,360 MHz | 500.000 kHz 5.89699 GHz -58.38 dBm -53.29 dB -13.31 dB
45,360 MHz 23,680 MHz | 500.000 kHz 5.94129 GHz -41.37 dBm -36.29 dB -16.28 dB |
23,680 MHz | -22.680 MHz | 500.000 kHz | 5.94133 GHz -41.36 d8m | -36.28dB | -16.48 dB
22,680 MHz 23,680 MHz | 500.000 kHz 5.98867 GHz -40.92 dBm -35.84 dB -16.04 dB
23.680 MHz 45,360 MHz | 500.000 kHz 5.98869 GHz -40.35 dBm -35.27 dB -15.27 dB
45.360 MHz 68,040 MHz | 500,000 kHz 6.03297 GHz -58.76 dém -53.68 dB -13.72 dB
68.040 MHz 100,000 MHz = 500.000 kHz 6.03520 GHz -58.56 dBm -52.48 dB -13.48 dB
™
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Spectrum

Ref Level 10.00 dBm
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Offset 15.45 de

Mode Sweep

@ 1Rm View
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-80 dBm

CF 5.965 GHz

10001 pts Span 200.0 MHz

Spectrum Emission Mask
Peak Power -4.55 dBm

Standard: None
RBW 500.000 kHz

Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-100.000 MHz -67.320 MHz | 500.000 kHz 5.80435 GHz -58.42 dém -53.88 dB -13.88 dB |
-67.320 MHz -44,880 MHz | 500.000 kHz 5.89779 GHz -58.76 dm -54.21 dB -14.27 dB
44,880 MHz -23.440 MHz | 500.000 kHz 5.94147 GHz -40.52 dBm -35.97 dB -15.94 dB
23.440MHz | -22.440 MHz | 500.000 kHz | 5.94157 GHz -40.35d8m | -35.81dB | -16.01dB
22,440 MHz 23,440 MHz | 500.000 kHz 5.98843 GHz -39.89 dBm -35.34 dB -15.54 dB
23.440 MHz 44,880 MHz | 500.000 kHz 5.98845 GHz -39.67 dBm -35.13dB -15.13 dB
44,880 MHz 67,320 MHz | 500,000 kHz 6.03201 GHz -58.88 dém -54.34 dB -14.50 dB
67.320 MHz 100,000 MHz = 500.000 kHz 6.03291 GHz -58.74 dgm -54.20 dB -14.20 dB
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FCC RF Test Report

Report No. : FR420701G

11BE4AOMIMO_Ant5_6165

Spectrum A

Ref Level 10.00 dBm Offset 15.64 dB Mode Sweep

Count 100/100

[® 1Rm View
Limit ¢heck PARS
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CF 6.165 GHz 10001 pts Span 200.0 MHz

Spectrum Emission Mask Standard: None

Peak Power -4.62 dBm RBW 500.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-100.000 MHz -67.440 MHz 500,000 kHz 6.09703 GHz -57.76 dBm -53.14 dB -13.14 dB
-67.440 MHz -44,960 MHz | 500,000 kHz 6.09775 GHz -57.78 dBm -53.16 dB -13.26 dB |
44,960 MHz -23.480 MHz | 500,000 kHz 6.14151 GHz -39.39 dBm -34.77 dB -14.77 dB
-23.480 MHz | -22.480 MHz | 500,000 kHz | 6.14153 GHz -39.38 dBm | -34.76dB  -14.96 dB
22,480 MHz 23,480 MHz | 500.000 kHz 6.18847 GHz -39.85 dBm -35.23dB -1543 dB
23.480 MHz 44,960 MHz | 500.000 kHz 6.18849 GHz -39.88 dBm -35.26 dB -15.26 dB
44.960 MHz 67.440 MHz | 500.000 kHz 6.23233 GHz -58.39 dém 53.77 dB -13.83 dB
67.440 MHz 100,000 MHz = 500.000 kHz 6.23277 GHz -58.27 dém -52.65 dB -13.65 dB
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11BE4OMIMO_Ant4_6165

Spectrum o

Ref Level 10.00 dBm Offset 15.60 dB Mode Sweep

Count 100/100

[® 1Rm View
Limit heck PARS
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CF 6.165 GHz 10001 pts Span 200.0 MHz

Spectrum Emission Mask Standard: None

Peak Power -4.92 dBm RBW 500.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-100.000 MHz -67.680 MHz 500,000 kHz 6.09705 GHz -58.51 dBm -53.58 dB -13.58.dB |
-67.680 MHz -45.120 MHz | 500,000 kHz 6.09733 GHz -58.62 dBm -53.60 dB -13.70 dB
-45.120 MHz -23.560 MHz 500,000 kHz 6.14143 GHz -40.91 dBm -35.99 dB -15.98 dB
-23.560 MHz | -22.560 MHz | 500.000 kHz | 6.14145 GHz -41.02 dBm | -36.00dB  -16.29dB
22.560 MHz 23,560 MHz | 500.000 kHz 6.18855 GHz -40.57 dBm -35.65dB -15.85 dB
23.560 MHz 45,120 MHz | 500.000 kHz 6.18865 GHz -40.53 dBm -35.60 dB -15.57 dB
45.120 MHz 67,680 MHz | 500,000 kHz 6.23265 GHz -58.75 dém -53.82 dB -13.84 dB
67.680 MHz 100,000 MHz = 500.000 kHz 6.23303 GHz -58.57 dgm -52.65 dB -13.65 dB
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FCC RF Test Report

Report No. : FR420701G

11BE4AOMIMO_Ant5_6405

Spectrum A
Ref Level 10.00 dBm Offset 15.88 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit ¢heck PARS
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CF 6.405 GHz 10001 pts Span 200.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -4.80 dBm RBW 500.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-100.000 MHz -67.200 MHz 500,000 kHz 6.33427 GHz -57.61 dBm -52.81dB -12.81dB
-67.200 MHz -44,800 MHz | 500,000 kHz 6.33781 GHz -57.70 dBm -52.90 dB -12.90 dB
44,800 MHz -23.400 MHz 500,000 kHz 6.38155 GHz -38.13 dBm -34.33 dB -14.31 dB
-23.400 MHz | -22.400 MHz = 500,000 kHz | 6.38161 GHz -39.35 dBm | -34.55dB  -14.75dB
22,400 MHz 23,400 MHz | 500.000 kHz 6.42839 GHz -39.68 dBm -34.88 dB -15.08 dB
23.400 MHz 44,800 MHz | 500.000 kHz 6.42843 GHz -39.52 dBm -34.72 dB -14.71 dB
44,800 MHz 67,200 MHz | 500,000 kHz 6.47211 GHz -58.49 dém -52.69 dB -13.74 dB
67.200 MHz 100,000 MHz = 500.000 kHz 6.47687 GHz -58.37 dém -53.57 dB -13.57 dB
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Spectrum o

Ref Level 10.00 dBm Offset 15.91 dB Mode Sweep
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[® 1Rm View
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CF 6.405 GHz 10001 pts Span 200.0 MHz

Spectrum Emission Mask Standard: None

Peak Power -4.91 dBm RBW 500.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-100.000 MHz -66.840 MHz 500,000 kHz 6.33571 GHz -58.39 dBm -53.49 dB -13.49 dB
-66.840 MHz -44,560 MHz 500,000 kHz 6.33857 GHz -58.36 dBm -53.46 dB -13.68.dB |
44,560 MHz -23.280 MHz | 500,000 kHz 6.38167 GHz -39.91 dBm -35.00 dB -14.98 dB
-23.280 MHz | -22.280MHz | 500.000 kHz | 6.38173 GHz -39.68 dBm | -34.98dB  -15.18dB
22.280 MHz 23.280 MHz | 500.000 kHz 6.42827 GHz -39.59 dBm -34.68 dB -14.88 dB
23.280 MHz 44,560 MHz | 500.000 kHz 6.42829 GHz -39.33 dBm -34.42 dB -1442 dB
44.560 MHz 66,840 MHz | 500,000 kHz 6.47167 GHz -58.49 dém -52.56 dB -13.67 db
66.840 MHz 100,000 MHz = 500.000 kHz 6.48243 GHz -58.39 dém -52.49 dB -13.49 dB
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11BE4AOMIMO_Ant5_6445

Spectrum
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Ref Level 10.00 d
Count 100/100
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Offset 16.07 d&

Mode Sweep

@ 1Rm View
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Span 200.0 MHz

Range Low |

Spectrum Emission Mask
Peak Power -4.30 dBm

Standard: None

RBW 500.000 kHz

Range Up | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-100.000 MHz 66,600 MHz | 500.000 kHz 6.34961 GHz -57.59 dém -53.20 dB -13.20 dB
-66.600 MHz 44,400 MHz | 500.000 kHz 6.37847 GHz -57.90 dem -53.60 dB -13.64 dB
44,400 MHz -23.200 MHz | 500.000 kHz 6.42175 GHz -38.66 dBm -34.36 dB -14.34 dB
23.200MHz | -22.200 MHz | 500.000 kHz | 6.42181 GHz -368.66 ddm | -34.36dB | -14.56 dB
22.200 MHz 23.200 MHz | 500.000 kHz 6.46819 GHz -38.68 dBm -34.38 dB -14.58 dB
23.200 MHz 44,400 MHz | 500.000 kHz 6.46823 GHz -38.62 dBm -34.32 dB -14.30 dB
44,400 MHz 66,600 MHz | 500.000 kHz 6.51159 GHz -58.38 dém -54.08 dB -14.00 dB
66.600 MHz 100,000 MHz = 500.000 kHz 6.51327 GHz -58.24 dgm -53.94 dB -13.94 dB
™
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11BE4OMIMO_Ant4_6445
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Ref Level 10.00 dBm Offset 16.14 dB Mode Sweep
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[® 1Rm View
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CF 6.445 GHz 10001 pts Span 200.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -5.05 dBm RBW 500.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-100.000 MHz -66.360 MHz 500,000 kHz 6.36145 GHz -58.45 dBm -53.40 dB -13.40 dB
-66.360 MHz -44,240 MHz | 500,000 kHz 6.37887 GHz -58.63 dBm -53.58 dB -13.70 dB
44,240 MHz -23.120 MHz | 500,000 kHz 6.42187 GHz -39.46 dBm -34.41 dB -14.41 dB
-23.120MHz | -22.120MHz | 500.000 kHz | 6.42189 GHz -39.43 dBm | -34.38dB  -14.58dB
22,120 MHz 23,120 MHz | 500.000 kHz 6.46811 GHz -39.13 dBm -34.09 dB -14.20 dB
23.120 MHz 44,240 MHz | 500.000 kHz 6.46813 GHz -38.89 dBm -33.84dB -13.84 dB
44,240 MHz 66,360 MHz | 500,000 kHz 6.51117 GHz -58.56 dBm -53.51 dB -13.62 dB
66.360 MHz 100,000 MHz = 500.000 kHz 6.52885 GHz -58.42 dém -53.37 dB -13.37 dB
7

18:04:46

Wi e

Sporton International Inc. (Kunshan)

TEL : +86-512-57900158
FCC ID: IHDT56AQ7

Page Number

: A2-249 of A321
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FCC RF Test Report

Report No. : FR420701G

11BE4AOMIMO_Ant5_6485

Spectrum A
Ref Level 10.00 dBm Offset 16.11 dB Mode Sweep
Count 100/100
[® 1Rm View
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CF 6.485 GHz 10001 pts Span 200.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -3.77 dBm RBW 500.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-100.000 MHz -67.200 MHz 500,000 kHz 6.41507 GHz -57.70 dBm -53.93 dB -13.93 dB
-67.200 MHz -44,800 MHz | 500,000 kHz 6.41781 GHz -57.88 dBm -54.11 dB -14.11dB
44,800 MHz -23.400 MHz 500,000 kHz 6.46157 GHz -38.58 dBm -34.81 dB -14.80dB |
-23.400 MHz | -22.400 MHz = 500,000 kHz | 6.46161 GHz -38.90 dBm | -35.13dB  -15.33dB
22,400 MHz 23,400 MHz | 500.000 kHz 6.50839 GHz -38.75 dBm -34.98 dB -15.18 dB
23.400 MHz 44,800 MHz | 500.000 kHz 6.50845 GHz -38.51 dBm -34.74 dB -14.72 dB
44,800 MHz 67,200 MHz | 500,000 kHz 6.55207 GHz -58.10 dém -54.34 dB -14.40 dB
67.200 MHz 100,000 MHz = 500.000 kHz 6.55595 GHz -57.92 dém -54.15 dB -14.15 dB
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Ref Level 10.00 dBm Offset 15.82 dB Mode Sweep
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[® 1Rm View
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Spectrum Emission Mask Standard: None
Peak Power -4.86 dBm RBW 500.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-100.000 MHz -66.960 MHz 500,000 kHz 6.41709 GHz -57.41 dBm -52.55 dB -1255dB |
-66.960 MHz -44,640 MHz | 500,000 kHz 6.41825 GHz -57.48 dBm -52.62 dB -12.74 dB
44,640 MHz -23.320 MHz | 500,000 kHz 6.46155 GHz -38.73 dBm -33.87 dB -13.82 dB
-23.320MHz | -22.320MHz | 500.000 kHz | 6.46169 GHz -38.70 dBm | -33.84dB  -14.04dB
22,320 MHz 23,320 MHz | 500.000 kHz 6.50831 GHz -39.07 dBm -34.21dB -14.41 dB
23.320 MHz 44,640 MHz | 500.000 kHz 6.50839 GHz -39.06 dBm -34.20 dB -14.17 dB
44,640 MHz 66,960 MHz | 500,000 kHz 6.55195 GHz -57.06 dém -52.20 dB -12.20 dB
66.960 MHz 100,000 MHz = 500.000 kHz 6.55199 GHz -57.11 dgm -52.24 dB -12.24 dB
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Spectrum

(=)

Ref Level 10.00 dBm
Count 100/100

Offset 16.10d8

Mode Sweep

@ 1Rm View

Limit ¢heck
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-10 dBm
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-30 dBm

-40 dBm

-50 dBm

Rl sl

-70 dBm

-80 dBm

CF 6.525 GHz

10001 pts

Span 200.0 MHz

Spectrum Emission Mask

Peak Power -4.26 dBm

Standard: None
RBW 500.000 kHz

Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-100.000 MHz 66,840 MHz | 500.000 kHz 6.45753 GHz -56.07 dém -53.81 dB -13.81dB
66,840 MHz -44,560 MHz | 500.000 kHz 6.45823 GHz -58.55 dem -54.29 dB -14.33 dB
44,560 MHz -23.280 MHz | 500.000 kHz 6.50165 GHz -38.79 dBm -34.52 dB -14.50 dB |
23.280MHz | -22.280 MHz | 500.000 kHz | 6.50173 GHz -38.81d8m | -34.55dB | -14.75dB
22.280 MHz 23.280 MHz | 500.000 kHz 6.54827 GHz -38.09 dBm -33.82dB -14.02 dB
23.280 MHz 44,560 MHz | 500.000 kHz 6.54820 GHz -38.18 dam -33.92dB -13.91 dB
44.560 MHz 66,840 MHz | 500,000 kHz 6.59163 GHz -58.35 dém -54.09 dB -14.20 dB
66.840 MHz 100,000 MHz = 500.000 kHz 6.50569 GHz -58.17 dém -52.91 dB -13.91 dB
™
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Dats 2024 168:16:09

11BE4OMIMO_Ant4_6525

Spectrum

=

Ref Level 10.00 dBm
Count 100/100

Offset 16.11 d8

Mode Sweep

@ 1Rm View

Limit ¢heck

0 dBf<2e:

-10 dBm

-20 dBm

-30 dBm

-40 dBm

-50 dBm

Reliae s

-70 dBm

-80 dBm

CF 6.525 GHz

10001 pts Span 200.0 MHz

Spectrum Emission Mask

Peak Power -4.81dBm

Standard: None
RBW 500.000 kHz

Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-100.000 MHz -66.240 MHz | 500.000 kHz 6.43623 GHz -58.29 dém -53.48 dB -13.48 dB
66,240 MHz -44,160 MHz | 500.000 kHz 6.45877 GHz -58.74 dém -53.93 dB -13.93 dB
44,160 MHz 23,080 MHz | 500.000 kHz 6.50191 GHz -38.62 dBm -34.00 dB -14.00 dB
23.080MHz | -22.080 MHz | 500.000 kHz | 6.50193 GHz -39.12d8m | -34.31dB | -1451dB
22,080 MHz 23,080 MHz | 500.000 kHz 6.54807 GHz -38.72 dBm -3351dB -14.11dB
23.080 MHz 44,160 MHz | 500.000 kHz 6.54813 GHz -38.70 dBm -33.89dB -13.87 db
44,160 MHz 66,240 MHz | 500,000 kHz 6.50123 GHz -58.65 dém -53.84 dB -13.84 dB
66.240 MHz 100,000 MHz = 500.000 kHz 6.50755 GHz -58.18 dém -53.37 dB -13.37 dB
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11BE4AOMIMO_Ant5_6565

Spectrum A
Ref Level 10.00 dBm Offset 16.11 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit heck PARS
0 dBf=26
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-40 dBm
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-50 dBm
BUC L
-70 dBm
-80 dBm
CF 6.565 GHz 10001 pts Span 200.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -4.16 dBm RBW 500.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-100.000 MHz -68.280 MHz 500,000 kHz 6.49559 GHz -57.06 dBm -52.90 dB -12.90 dB
-68.280 MHz -45.520 MHz | 500,000 kHz 6.49673 GHz -57.08 dBm -52.92 d -12.93 dB
-45.520 MHz -23.760 MHz 500,000 kHz 6.54113 GHz -38.65 dBm -34.49 dB -14.45 dB
-23.760 MHz | -22.760 MHz | 500.000 kHz | 6.54125 GHz -38.89 dBm | -34.73dB | -14.93dB
22.760 MHz 23.760 MHz | 500.000 kHz 6.58875 GHz -39.32 dBm -35.16 dB -15.36 dB
23.760 MHz 45.520 MHz | 500.000 kHz 6.58877 GHz -38.91 dBm -34.75dB -14.74 dB
45.520 MHz 68,280 MHz | 500,000 kHz 6.63303 GHz -56.57 dgm 52.41 dB -12.54 dB
68.280 MHz 100,000 MHz = 500.000 kHz 6.63361 GHz -56.69 dBm -52.53 dB -12.53 dB
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11BE4OMIMO_Ant4_6565

Spectrum o
Ref Level 10.00 dBm Offset 16.11 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit ¢heck PARS
0 dBf==28:
-10 dBém ‘I { I‘
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-20 dBm 7 T
-30 dBm
-40 dBm / \\
-50 dBm /
\
—erTeT
-70 dBm
-80 dBm
CF 6.565 GHz 10001 pts Span 200.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -4.43 dBm RBW 500.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-100.000 MHz -69.360 MHz 500,000 kHz 6.49499 GHz -58.59 dBm -54.16 dB -14.16 dB
-69.360 MHz -46.240 MHz 500,000 kHz 6.49587 GHz -58.85 dBm -54.42 dB -14.54 dB
46,240 MHz -24.120 MHz | 500,000 kHz 6.54087 GHz -42.68 dBm [ -18.25dB |
-24.120MHz | -23.120MHz | 500.000 kHz | 6.54089 GHz -43.08 dBm | [ -18.85 dB
23.120 MHz 24,120 MHz | 500.000 kHz 6.58911 GHz -42.18 dBm -17.96 dB
24,120 MHz 46.240 MHz | 500.000 kHz 6.589213 GHz -42.28 dBm -17.85 dB
46.240 MHz 69,360 MHz | 500,000 kHz 6.63421 GHz -58.53 dém -14.18 dB
69,360 MHz 100,000 MHz = 500.000 kHz 6.63595 GHz -58.32 dBm -13.89 dB
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